XCERRICZDHAZTZER BHRAICBED TR ICHEBEL TSI,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

Infermo B s

@W RA?E SPEC

z ‘T% ”
Q) = i
pra .
~ N

AVTFF Y AEAE
MAINTENANCE MANUAL

Inferno GT2 VE Race Spec readyset (with Syncro KT-331P)
1.8 Scale Radio Controlled Brushless Motor Powered 4WD Touring Car

4 N
OFKFSEITIBICHBLTHDET, AT FVRAP/—Y DTHDIRIC @AV TF U AP/IN—YHT BRI, EAVPEREEL IBNELS
SEICLTLES VW XY TFYAPHEITONENLAIE. BELKSD lcRZEMITF TSRS,
DOIRFEIES U < [FHHt1—F—HXEL TRRVEDELE W,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when

replacing parts. Users unfamiliar with maintaining and assembling . ) . .
this model should contact their Kyosho distributor or hobby shop. @ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend

der Montage am Modell verlieren.

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar

@ Cette notice décrit les différentes phases de montage et de el mantenimiento o de cambiar algan repuesto.

maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

KyOSHD

HE FINEST RADIO CONTROL MODELS

J
HERBROD, FERLAEELEETZHENH DX, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No_ 341 07

© Copyright 2019 KYOSHO CORPORATION / 2 4B W dr 8 i 5
34107-MMO1



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 :IEE IMPORTANT: Maniez les outils avec prudence!

u I utifi . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WY TICRERIE f ERTZTEOMEWICIE. +2EELTIERWL,

FYRMIA>TWBIE —fiG TR 7oeh)—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS
WAL >F (1.5mm, 2mm, 2.5mm, 3mm) B+RS1/— (K B, ) W FEEEER 0
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) Instant Glue / Sekundenkleber Iw
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher Colle cyanoacrylate / Pegamento instantaneo 5
Clé allen (1.5mm, 2mm, 2.5mm, 3mm) Tournevis cruciforme
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Destornilladores Phillips Bx>Ovy @
Screw Cement
1smm e S e S J S— Schraubensicherung
Q Frein filet
2mm BSUARYTF Hm/\Y=3 Fijatornillos \3.?.&‘5.‘5"7 }
2.5mm Needle Nose Pliers Scissors
Flachzange Schere No.96178B
3mm Pinces plates Ciseaux Oy 7%~ (F58E/10cc)

Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

B+=LYF (K) Alicates de punta fina Tijera
Cross Wrench (big) h —
Kreuzschliissel (groB) @
Clé en croix (grande) @
Llave de cruz (Grande) m=v/{—

Wire Cutters

Seitenschneider BAOvS—F+A7

Pince coupante Sharp Hobby Knife
Alicate cortacables Scharfes Bastelmesser
Cutter

Cuchilla de Hobby

[T 77777777 rammmim_]

No.36219 / 36219P
SPFHA7TyI)—~—

SP KNIFE EDGE REAMER

REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

o]

BRA—ILLYF
Wheel Wrench
Felgenschluessel

Clé démonte pneus L
Llave de ruedas H] e

IQYESHE

Awl TAMIARET, BE ~15mmONRBIFNTESZTETT,
Spitzahle No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
Poingon UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Punzén Lécher, einfach und sauber!

- Un must! Permet de faire des trous de 1 ~ 15mm sans
6:1 ) effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
eecccccccccccccccccccccccccccccccccnns

I THEIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

ML TORICTRDZ EITERLTLIEE L,

- - N - rr
O OHBEEE Fh, WELERT 5. ;\\\\\\\\\m g%h‘;g‘
@y N DRBEHN D S, M X \
A © e AN AR RS
WH—RE, REHB D E LS, BEWKHOD TR } Bon
IRFEIE NN, Mt T — Y — 1A% =, £ TTER ‘ Correcto
<IEEW,
O\ LBRAOT LY A XEMERBNL S ICT 2o /
ResZEIC LU THEDBUBNSHEITS, Wrong
@TPERZE DB EEIE - - - N Falsch
Bz HHE THBBNBEESINBET TN INENLLRNRY .
BWHTLRE W, > Mauvais
£rL, MENEHTBETRNS & L Mal
EADBENGLSBDET,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Si jamais il y a des piéces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelle_s. ) @Compruebe la conformidad de todas las piezas.
®Uberprifen Sie den Verpackungsinhalt. Si faltara alguna pieza, contacte con la tienda donde lo adquirio.

Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in lhrem Land.
@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht Uiberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIWIE@RDEL < A> TWEY,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTENG D XITDTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y« XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\\\! ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“- : WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis FH 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm ’

HSER £y hER — [ )IIIIIIMIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: 5
FARED RN 9 ( 5488 Example )

How to read the instruction manual:

P COEETHEMN T RBE L ZEDHH,
N O LR, RIR. FERE
TFY MROERIE. EREEBRW\WTEF—

No.MftiFonTWwEd, ART/I\—V%E
BEATEREEF—No.ZSBL T LI,

: RABA TS < OY— I A ERASNT

WET, Y—7ITFR L THEIZTEAED
TLES W, Y=V DFHEIK. &=
DFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

(@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII TRID;EE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

ﬂ SEAZEICEDhTWEY—7 Erklaerung zu den Symbolen in dieser Anleitung

Symbols used throughout the instruction manual, comprise:  Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

ERUTHEIITS. EEEU LS ICHITS, @ ESDIBICHEIITS,

Pay close attention here! Assemble left and right sides the same way. : Assemble in the specified order.

Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite. ©) In der angegebenen Reihenfolge zusammenbauen.
Attention! Avis important! Assemblez le coté gauche comme le c6té droit. Assemblez dans I'ordre indiqué.

Preste atencion. Realice el montaje de igual forma en ambos lados. Realice el montaje en el orden indicado.

/ BEEERITEET %,
Apply instant glue (CA glue, super glue).

ik, 2ty MEIZTS (B),
Temporarily tighten. X2 Assemble as many times as specified.
) CA Verwenden Sie Sekundenkleber.

Vorlaufig festziehen. Sooft wie angegeben zusammenbauen.

Y [ =] BN

Collez avec de la colle cyanoacrylate. Vissez temporairement. Assemblez aussi souvent qu'indiqué.
Apliqgue pegamento cianocrilato Apriete de manera provisional. Repita las veces sefaladas.
palll- YN XYOAYIHEES, R,

X Must be purchased separately! Apply threadlocker (screw cement). True-to-scale diagram.
Das Teil ist nicht im Bausatz enthalten! Verwenden Sie Schraubensicherungslack. MaBstabsgetreue Darstellung.
Doit étre acheté séparément! Appliquer du frein filet. lllustration a I'échelle.
Debe comprarse por separado. Aplique liquido fijatornillos. Dibujo a tamafio real.
TIR BB, Czhvybhd2, 3 2mmO Rz H 2 (Fl) o
Apply grease. Cut off shaded portion. Drill holes with the specified diameter.
Fetten. Schneiden Sie die schraffierten Flachen heraus. Bohren Sie Lécher im angegebenen @.
Graissez. Coupez la partie grisée. Percez des trous dans le @ indiqué.
Aplicar grasa. Corte la zona oscurecida. Perfore agujeros con la medida indicada.




1 77 %% / Differential / Gear Differential
Différentiel / Diferencial

(7a>¥ s /UYH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

Zavk/UvHA
For front and rear
vorn & hinten

Pour I'avant et l'arriere
Delantero y Trasero

N
4x4mm vy hEXR D4 x10mm L
Set Screw Shim
Gewindestift Unterlegscheibe
Vis BTR 4x4mm Rondelle de callage . .
Prisionero 4x4mm Arandela (®8x16x5mm RF >
mﬂﬂ ——————————————————— 2 @ 77777777777777777777 8 Ball Bearing
Kugellager
®6mm Q> Roulements & billes
O-ring @®25x12.8mm ¥+ 7k Rodamiento
O-Ring Shaft
Joint thorique Welle
Junta Toérica Axe 2.5x128mm ([ () )| |--—---- )
O ——————————————— 2 Eje 2.5x12.8mm @
I B 2 N\ J
77 %+ / Differential / Gear Differential | [OM§ Ay k/UVYHE
2 Différentiel / Diferencial P X2 For front and rear
©) vorn & hinten

@ (zaov k/UTHA)
For front and rear)

(

(

(vorn & hinten)
B)8x 16 x5mm X7 U4 E

Pour 'avant et I'arriére)
Delantero y Trasero)

(zay ~/YUTYA)
(For front and rear)
(vorn & hinten)
(
(

Pour l'avant et l'arriere
Delantero y Trasero

/ TITAAI
Diff. Qil
Differential-Oel
Huile de différentiel
Aceite diferenciales

No.SIL100000
A=A

Front / Vorne /
Avant / Delanteros

No.SIL4000
U

Rear / Hinten /
Arriere / Traseros

3x12mm

Pour l'avant et I'arriére)
Delantero y Trasero)

Ball Bearing
Kugellager 3x12mm
Roulements a billes @2.5 x12.8mm ¥+ 7 ~ 3x12mm ¥ S ER @Gmm oy
Rodamiento Shaft F/H Screw O-ring
Welle SK Schraube O-Ring
Axe 2.5x12.8mm Vis F/H 3x12mm Joint thorique
ffffffff 2 Eje 2.5x12.8mm Tornillo 3x12mm F/H Junta Toérica
— [y - s ) 2
2ty MEIZTS (B), B S DIEICHEII TS, X billl- YN TR Z2ED,
Assemble as many times as specified. Bl Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Assemblez aussi souvent quindiqué. Assemblez dans I'ordre indiqué. Doit étre acheté séparément! Graissez.

Repita las veces sefialadas.

Realice el montaje en el orden indicado.

Debe comprarse por separado. Aplicar grasa.

5




77 £+ / Differential / Gear Differential | [OM ;Zo\r/czr;f
per s . . . o
Différentiel / Diferencial ©) X Mitte
Pour le centre
Central
4x4mm v FEX
7S e _—— <
Set Screw | CISWANE:T]
Gewindestift Flat surface \
Vis BTR 4x4mm abgeflachte Seite o
Prisionero 4x4mm Méplat
[mm ——————————————————— 1 Superficie plana
(®6mm o>
O-ring @ (v —H)
O-Ring (For center)
Joint thorique N (Mitte) ~
Junta Térica @4 X 10mm SN (Pour le Centre) \\L\
”””””””””” 1 Shim . (Central) (4]
Unterlegscheibe
. Rondelle de callage
(5)8 x 16 x 5mm NFYYT Arandela 9 g
BallBearing [ ~\ >
Kugellager N
Roulements a billes (
Rodamiento @®25x12.8mm ¥+ 7 k §
Shaft
Welle
,,,,,,,, 1 Axe 2.5x12.8mm e —
Eje 2.5x12.8mm
m— 1
N\ Y,
77 £ / Differential / Gear Differential ®\® Fto;/czr;e}r%
rer s . . . 2
Différentiel / Diferencial ©) X Mitte
Pour le centre
Central
(2> 45 —H)
(For center)
(Mitte) _
(Pour le centre) 7_77r4_u, Nq.SIL4000
(Central) Qil for Differential
Differential-Oel
Huile de différentiel
% Aceite diferenciales
3x10mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x10mm N
Tornillo 3xiomm FH P25x 12.8mm >+ 7k 3x10mm
Shaft
”””””””””” 4 Welle
. N Axe 2.5x12.8mm
®8x 1% ;(”5&'2“’;9 7I¥T Eje 2.5x12.8mm
,,,,,,,,,,,,,,,,, 1
Kugellager (For center)
Roulements a billes  (§)mm o > % (Mitte)
Rodamiento O-ring (Pour le centre)
O-Ring (Central)
Joint thorique 3x10mm
fffffff Junta Térica
,,,,,,,,,,,,,,,,,,,, 1
2 2ty MBEIZITS (B), W =S DIEICHEIZIT S, X Villl- NN TR ERD,
X Assemble as many times as specified. Bl Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Assemblez aussi souvent qu'indiqué. Assemblez dans l'ordre indiqué. Doit étre acheté séparément! Graissez.

Repita las veces sefialadas.

Realice el montaje en el orden indicado.

Debe comprarse por separado. Aplicar grasa.




5 7 £477R v ¥ X / Rear Gearbox / Hintere Getriebegehiuse| (O
Carter de différentiel arriere / Caja de transmision Trasera ©)

DyYF7

Rear Differential
Hintere Gear Differential
Différentiel Arriere
Diferencial Trasera

> REEEZ T, \vY
vy aEART S,
Adjust the backlash
with the shims. 19,20
Zahnflankenspiel mit
Distanzscheiben justieren
Ajuster l'entre-dents
avec les rondelles. Q
Ajuste la holgura con
las arandelas.

4x25mm

4 x20mm TPHZEX

TP F/H Screw

SK Treibschraube 2.6x8mm
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

B)8x16x5mm X7 UV
—————————— 2 .
Ball Bearing

Kugellager

2.6x8mm

4x25mm TPHZEX Roulements & billes 13x 16 x 0.5mm ¥ A (B Thick) 2.6 x8mm TPHZE X
TP F/H Screw Rodamiento 13 x 16 x 0.3mm ¥ A (& Thin) TP F/H Screw
SK Treibschraube Shim SK Treibschraube
Unterlegscheibe Vis TP F/H 2.6x8mm

Rondelle de callage Tornillo 2.6x8mm TP F/H
Arandela D%W ffffffffffffffffffffff 4

O

Vis TP F/H 4x25mm
Tornillo 4x25mm TP F/H @ ,,,,,,,, 5
—————— 2

ez . -y . . Firmly tighten the set screws onto the flat spots.
Carter de différentiel arriere / Caja de transmision Trasera Ziehen Sie die Gewindestifte auf die ab-geflachten

Flachen fest.

E £+ 7R v o X/ Rear Gearbox / Hintere Getriebegehause > FEoRE Y NERXEREET 3,

4x10mm EX Vissez les vis type BTR sur les méplats.
Screw Apriete los prisioneros firmemente en las partes
LK Schraube planas del eje.
Vis 4x10mm
Qmmmm Tornillo 4x10mm 5x4mm 4x10mm
,,,,,,,,,,,,,,,,,, 2

© )
4x15mm TPEX |
TP Screw )
LK Treibschr $
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\ww fffffffffffff 2

OPERPAPPAB)
Joint Cup (L)
Getriebeausgang (L) .
Noix de cardan (Longue) 5 Xx4mm tv hEX

Vaso Salida Palier (L) Set Screw
] Gewindestift

Vis BTR 5x4mm
,,,,,,,,,,,,, 1 Prisionero 5x4mm

4x15mm
W 7S5 DIEICHII T 5, TR ZED, XIOYIEZEES,
Bl Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique liquido fijatornillos.




7 >+ — [ Chassis / Das Chassis
Chassis / Chasis

4 x15mm TPHYHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

[[ Tornillo 4x15mm TP F/H g/
,,,,,,,,,,,,,,, 4

4x15mm

' 4x15mm

Carter de différentiel avant / Caja de transmision Delantera ©)

E 70Y hFV7Rw o X/ Front Gearbox / Vorderes Getriebegehiduse | [OM

Oy 877
Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantera

4x20mm(TP F/H)

> W ZEEZ T,
Ny o Zvya
ZIREIT 5, ’
Adjust the backlash

with the shims.
Zahnflankenspiel mit Q
Distanzscheiben justieren

Ajuster I'entre-dents
avec les rondelles.
Ajuste la holgura con

las arandelas.

4x20mm TPEX 2.6x8mm TPHZER
TP Screw TP F/H Screw 2.6x8mm
LK Treibschr SK Treibschraube 2 6x8mm
Vis TP 4x20mm Vis TP F/H 2.6x8mm ’
Tornillo 4x20mm TP Tornillo 2.6x8mm TP F/H ®8x16x5 _—.
I\ 3 PP 1V x 16 x5mm N7 YUY
ﬂ“\\\\\‘\\\\\‘\\‘\\‘\\‘\\‘\\‘\\ 2 DW 4 Ball Bearing
. Kugell
4 x20mm TPHSE X 13x16x 0.5mm < L (| Thick) Rzﬁ?e;%?\:s a billes
TP F/H Screw 13x16x0.3mm > L (% Thin) Rodamiento
SK Treibschraube Shim _
Vis TP F/H 4x20mm Unterlegscheibe
Tornillo 4x20mm TP F/H Rondelle de callage (" "\ )\ | | ____ >
Arandela
ffffffffff 2
B 75 DJEICHEII TS, TR ERD,
Bl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.
Realice el montaje en el orden indicado. Aplicar grasa.




70O hFVRw o X /Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

- ES5RHICEY N\NEXZEET %0

Firmly tighten the set screws onto the flat spots.

Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm

5x4mm v hEZR

Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)

Vis BTR 5x4mm Vis TP F/H 4x20mm Noix de cardan (Longue)
Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

- ! A - 4 % 77777777777 1

4x20mm TP ZEXR OPEESPAYPPA

4x20mm

1 O >+ >»— / Chassis / Das Chassis
Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Dmm@ ,,,,,,,,,,,,,,,

\
Tornillo 4x15mm TP F/H \ 4x15mm
2 4x15mm x%

X¥OVIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.




1 1 Y% —F+ MRy X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

4x8mm MY ANy I IAERX
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x8mm
4x8mm HIAYIIAER
F/H Hex Screw
Inbus-Senkkopfschraube —
Vis BTR a téte fraisée

3x8mm 77VIfiFvyTER 4x8mm(F/H)
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

© tem

4x10mm 77VIfFvryTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

Ejmum - 1

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

3x8mm TPHZEX

TP F/H Screw 3x8mm(TP F/H)
SK Treibschraube

Vis TP F/H 3x8mm

[ Tornillo 3x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,, 1

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\\\\\\\l\\\\\\\\\\\ ffffffffffffffffff 2

w
X
oy
o
3

Tornillo 3x10mm TP
ﬂx\\\\\\\\\\\\\\\\\\“I —————————————————— 2 3x10mm(TP)

> ZONZEES,

3 Use this hole.

-« Dieses Loch benutzen.
Utiliser ce trou.

Utilice este agujero.

3

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

(2 JER U THIZI TS, ﬂiﬂc&)o
=l Pay close attention here! LU ] Temporarily tighten.
Vorsicht! Wichtiger Hinweis! Vorléufig festziehen.
Attention! Avis important! Vissez temporairement.
Preste atencion. Apriete de manera provisional.

10




1 2 ¥ =7 > %+ / Pinion Gear / Motorritzel
Pignons / Engranajes

4x4mm v REZ > ES5AMHICEY NEXZEET %,
Set Screw Firmly tighten the set screws onto the flat spots.
Gewindestift Ziehen Sie die Gewindestifte auf die ab-geflachten
Vis BTR 4x4mm Flachen fest.
Prisionero 4x4mm Vissez les vis type BTR sur les méplats.
mﬂ] ————————————————————————— 1 Apriete los prisioneros firmemente en las partes
planas del eje.

KA DT EHEFE> T2HhD
(@ crEmEETs. 4x10mm
- Allow gap of one sheet of paper
and screw in the two screws.
Unter Einhalten des SpaltmaBes
eines Blattes Papier die beiden
Schrauben hineindrehen.
Laisser I'espace d’une feuille
de papier et serrez les 2 vis.
Permita el espacio de una hoja
de papel y atornille los dos tornillos.

& —FR v U X/ Center Gearbox / Die mittlere Getriebegehause | [OM

Carter de différentiel central / Caja central (Long)

(Lang)
(Longue)
(Largo)

@3 105mm (L)
(Short)
(Kurz)
(Courte)

4x15mm TPHZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
<§<§§(§<§C§§<E% ,,,,,,,,,,,,,,, 2

4x12mm I EX
F/H Screw
SK Schraube
Vis F/H 4x12mm

[[ Tornillo 4x12mm F/H
,,,,,,,,,,,,,,,,,, 2

i
]
I
I
I
I
3x8mm TPHZEXR ‘ ‘

N
ZZICE—T—HE’BLSIC@ERMO T2,
Install @19 on the chassis with adjusting the

TP F/H Screw position where under the motor.

SK Treibschraube

) Montieren Sie #9 so unter der Chassisplatte
}I'/cIJ?n-iII—IE 3FX/ ?m?r???g;H dass es genau unter dem Motor ist.
Dmg, ,,,,,,,,,,,,,,,,,,,,,, 1 Installer @9 sur le chassis en ajustant la
4x12mm position sous le moteur.
amm FAOYVF v~ 4x15mm Instale @19 en el chasis ajustando la posicion
Nylon Nut debajo del motor.
Kunststoffmutter
Ecrou nylon

Tuerca Nylon

A\
O E— 2

= FRUTHEILZI TS,

W =S OIEICHEIT 3, X B R
=Ml Pay close attention here!

Bl Assemble in the specified order. Must be purchased separately!

Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten!
Attention! Avis important! Assemblez dans I'ordre indiqué. Doit étre acheté séparément!
Preste atencion. Realice el montaje en el orden indicado. Debe comprarse por separado.

11




1 4 >+ — [ Chassis / Das Chassis
Chassis / Chasis

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

D&mmyb ffffffffffffffffffff 1

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

«m\\\\\\\\\\\\\\\\\\\\\\\\\\\“w- ——————————

Support amortisseurs arriere / Soporte amortiguadores trasero

4%~ ){—ZT— /Rear Shock Stay / Hintere Dampferbriicke

R

3x10mm

Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.

Agujeros a utilizar

4x10mm EX
Screw
LK Schraube
Vis 4x10mm
Tornillo 4x10mm

(%

3x12mm TPEXR

TP Screw

LK Treibschr

Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“- —————————————— 2

@7.8mm EEfFAR—)L
Flange Ball
Kugel m. Bund
Boule épaulée

Hj Roétula biselada
,,,,,,,,,,,,,,,, 2

3x10mmFv v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

(2 JER U THII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

12




U+ X2 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspensién Trasera

@ LRI »LOY—Y
For Left Marked “L”
Links L links markiert
Gauche Marqué “L”
Izquierda "L" derecha

4x12mm v hEX
Set Screw
Gewindestift
Vis BTR 4x12mm
Prisionero 4x12mm

(B)8x 16 x5mm ~F YUY
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

O OEfE  BROY—Y @
@Af@ For Right Marked “R”

Rechts R links markiert

Drolte Marqué “R”

Derecha "R" derecha

N
£+ > EEHER
Top Oben For adjusting the

Haut Parte superior ground clearance.
Zur Justierung der
Bodenfreiheit.

Réglage de la garde

D au sol.
Bottom unten Para ajustar la altura.
Bas Parte inferior

0 10mm

hasadoss)

N |

@03x8x5mm FHT— @3x46mm RUU1—EY

Plastic Collar Screw Pin
Kunststofflager Schraubachse
Entretoise plastique Vis

Casquillo Plastico Tornillo Pasador

6d26x17mm ¥+ 7k 5x4mm v hER

Shaft Set Screw
Welle Gewindestift
Axe 2.6x17mm Vis BTR 5x4mm

Eje 2.6x17mm

,,,,,,,,,,,,,,, 2

ol l

Prisionero 5x4mm

X2 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

@ax78mm 75V IVv TN
Flange Shaft Flanschwelle
Axe épaulé Eje con pestana

] )

@4x10x6mm X kw/t— 3x3mm vy hEX

Stopper Set Screw
Stellring Gewindestift
Bague d’arrét Vis BTR 3x3mm
Prisionero Prisionero 3x3mm

GfIA
For Right
Rechts
Drolte
Derecha

Izquierda

¥ X~ 3> / Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

@5 x 38mm 7Y AROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

o

#917.5mm / approx. 17.5mm / ca. 17.5mm
/environ 17.5mm / aprox. 17.5mm

@)7.8mm R—JLTV R
Ball End / Kugelpfanne
Chape / Rétula

B VDHIZANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le c6té avec le déport est le pas inversé.

L

B Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.
Dibujo a tamafio real.

,,,,,,,,,, 4 El lado con la muesca es el lado con
| rosca inversa. X
N\ J
| HSODIRICHIIT S, EERUKSICHEITS, R, 2ty MEZTS (B). ERUTHILITRM.

X2

[

=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

13




Y X232 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

@3 x25mm A7 Ua1—EY O\
Screw Pin ©x
Schraubachse
Vis

Tornillo Pasador

i —

@)7.8mm VINfFR—)L
Ball

Kugel

Rotule 7.8mm
Rétula 7.8mm

NNV

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

20 70 N5V )X\—2R7— | Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero
3x12mm TPE X

TP Screw

LK Treibschr

Vis TP 3x12mm

Tornillo 3x12mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m

4x10mm EX
Screw
LK Schraube
Vis 4x10mm

: Tornillo 4x10mm

70> kY AARY 2 3> /Front Suspension / Vordere Aufhdngung
Suspension avant / Suspension Delantera

[ E=tilles »RONY—7
For Right Marked “R”
Rechts R links markiert
RN Drolte Marqué “R”
@ 8x16x 5';::;' ;a;ri;g/a Derecha "R" derecha
Kugellager
Roulements a billes
Rodamiento

Gh2.6x17mm ¥+ 7k

Shaft Y
Welle Sx4mm \g/g L For Left
Axe 2.6x17mm : Links
Eje 2.6x17mm | IGauphz
. zquierda
|:| 7777777777 2 7"77)[/775— 4x10mm FvvEX :
5x 4 Ly hEZ Knuckle Collar Cap Screw . PLON—=7
xamm s { S Lager Inbusschraube | Marked “L”
szir?ézvsvﬁﬂ Bague épaulée de fusée Vis | I|\-/||mks mirklert
i Tornillo allen ! arqué “L”
Vis BTR 5x4mm Casquillo i | Marqus 'L*
I
I
|

EERU&LSITHEIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

W %5 DIEICHEII TS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

2

pq * VO V% RS,
Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

(72 ERU I TS,
=il Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

14




22 70y Y ARY Y 3 /Front Suspension / Vordere Aufhangung ®\@
Suspension avant / Suspension Delantera *
3x3mm v hEZX I
Set Screw For Right
Gewindestift Rechts

Vis BTR 3x3mm
Prisionero 3x3mm

Drolte
Derecha

4x12mm Y fEXR
Set Screw
Gewindestift
Vis BTR 4x12mm
Prisionero 4x12mm

@4 x10x 6mm A kv /8—
Stopper
Stellring
Bague d’arrét

Prisionero
O) o™ z

@M3x40mm R Y 1—EY

Réglage de la garde au sol
PAra ajustar la altura.

Eje con pestana

Screw Pin
Schraubachse
Vis
Tornillo Pasador 3
\\\\\\\\\‘ | s — B
7777777777 ? > PEEEN Top Oben
53393 For adjusting the .
@x 78mmlzlai /53/3;;17 " ground clearance. Haut Parte superior
Flangchwene Zur Justierung der
Axe épaulé Bodenfreiheit.

—F
Bottom Unten

ERIFA
For Left
Links
Gauche
Izquierda

10mm

2

,,,,,,,,,, 2 Bas Parte inferior
\ J
23 70y hY ARV 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera
7 6.8mm VISR —IL N
Ball RN
Kugel -
Rotule 6.8mm 2 =
Rétula 6.8mm
I:[]:I ,,,,,,,,,,,,,,,,,,,,,,, 2 \,(\/
) #I6mm
approx. 6mm
76.8mm R—JLT> R ca. 6mm
Ball End environ 6mm
Kugelpfanne . . aprox. 6mm
Chape > VDHBZITNERY,
Rotula The Side with groove

is reverse screw.

Die markierte Seite hat
ein Linksgewinde

Le cbté avec le déport
est le pas inversé.

Lado con rosca inversa.

O -

@5x24mm 7Y v A MO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

0 10 20mm

T

N

W 5 DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

V EERU LS ITHEIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

(2 JER U THIZI TS
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

15




70Oy KA~ Y 3 / Front Suspension / Vordere Aufhangung| [OM

Suspension avant / Suspension Delantera

@3x25mmRAYYU1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

1

@3x42mm RV YU 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

23

25 /X~ JX— / Bumper / StoBstange
Pare-choc / Parachoques

3x10mm

4 x20mm TP S EX 3x10mm TPHZEX
TP F/H Screw TP F/H Screw
SK Treibschraube SK Treibschraube
Vis TP F/H 4x20mm Vis TP F/H 3x10mm

Tornillo 4x20mm TP F/H Tornillo 3x10mm TP F/H

,,,,,,,,,,,,,,,,,,,, 3
4x35mm EX

Screw

RK Schraube

Vis 4x35mm

Tornillo 4x35mm
@\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I

ffffffffff 2

3x10mm

oW =S DIRICHEII T2,
oMl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

23

EARU &S ICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

16




AT 7 ') > | Steering / Lenkung
Direction / Direccion

@ 5.8mm EOR—)L (88)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

@ O

©9)6 x 10mm X% )L
Metal Bushing
Lager

Bague Métal 6x10mm
Casquillo Metalico 6x10mm

@®RFFUVTHS—

Steering Collar
Lager

Entretoise
Casquillo direccion

oi

3mm FAOY+vhk
Nylon Nut

Kunststoffmutter

Ecrou nylon
Tuerca Nylon

ol

4x10mm EX
Screw
LK Schraube
Vis 4x10mm

Tornillo 4x10mm

3x10mm vy —
Washer
Scheibe

Rondelle 3x10mm
Arandela 3x10mm

@AFTFUYTEY

Steering Pin
Lenkungsstift

Axe Direction
Hexéagono direccion

2Q|in.......5

@

» [ = (TER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

4x10mm

3x10mm

@

ATF7Y>Y I Steering
Lenkung / Direction / Direccidn

4x10mm TPEX
TP Screw
LK Treibschr
Vis TP 4x10mm

Tornillo 4x10mm TP
[

3x10mm TPHZEZR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

Dmmw ffffffffffff 1

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o - 1

4x10mm HZEX
F/H Screw
SK Schraube
Vis F/H 4x10mm

[[ Tornillo 4x10mm F/H
,,,,,,,,,,,, 2

4x10mm(TP)

4x10mm

(& J

)

4x10mm(F/H)

> REHDEZEHNLTES,

Remove these screws and
retighten after installing .
Schrauben entfernen und nach
Montage von wieder festziehen.
Retirer ces vis et les revisser
aprés avoir installer .
Afloje estos tornillos y apretarlos
después de instalar .

> [ E CER.
3 Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

£330
Long
L) Lang
Longue g5,
Largo  ghort
\ Kurz
Courte
Corto

3x10mm(TP F/H)

= ERUTHEILZI TS,

=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!

Preste atencion.

EE R1ESH,
Temporarily tighten.

Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

X¥AvIHERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

17




ATF7Y>Y | Steering
Lenkung / Direction / Direccion

3x15mm SR
F/H Screw
SK Schraube
Vis F/H 3x15mm
Tornillo 3x15mm F/H

oo

3mm FAOY+v bk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

oy

F=I\=hF—
Tapered Collar
Scheibe, konisch
Rondelle incurvée
Arandela biselada

(9 6.8mm R—JL (R)
Ball (silver)
Kugel (silber)
Rotule (argent)

3mm Fvb
Nut Mutter
Ecrou Tuerca 3mm

Ve

30mm

@ 6.8mm R—LTV R (L)
Ball End (L)

Chape (L) Rétula (L)

C rm
e

#924.5mm /
approx. 24.5mm / ca. 24.5mm
environ 24.5mm / aprox. 24.5mm

9

P

-~

)

- BDHBHANERY,

The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le coté avec le déport est le pas inversé.
Lado con rosca inversa.

3mm (FrAYF v k)
(Nylon Nut)
(Kunststoffmutter)
(Ecrou nylon)
(Tuerca Nylon)

Holes for mounting.

Trous pour le montage.
Agujeros a utilizar.

Diese Bohrungen verwenden.

Kugelpfanne (L)

@b 4 x 40mm 7Y v A hOR
Adjust Rod Gestaenge
Biellette réglable  Tirante ajustable

(UL

@]

U0

EXDERICER,

Note the types of screws !

Auf verschiedene
Schraubentypen achten !

Vérifier bien le type de vis
a utiliser !

Fijarse bien en los diferentes

tipos de tornillos

P+ RA— R /Side Guard / Seitenschutz
Bavettes de protection / Paragolpes lateral

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
iR

Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.

Utilice este agujero.

Al ﬁ
\
Front W)
Vorne o
Avant ° °
Delantera °
elante N — Delantera Am o~ O 0 °
(2 EEUTHEI TS, XyOy7HIEES, R B, %EEED&’)L:?@ET%O I:I Zhy 93,
=l Pay close attention here! Apply threadlocker (screw cement). True-to-scale diagram. Assemble left and right sides the same way. i Cut off shaded portion.

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

MaBstabsgetreue Darstellung.
Illustration & 'échelle.
Dibujo a tamafio real.

Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

18




30 /Ny 7 1)— K L — /Battery Tray 3x8mm TPHSEX
Akkuwanne / Support Batterie / Bandeja de la bateria TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

3x8mm(TP F/H)

3x8mm(TP F/H)
?ﬁ 3x8mm

3x8mm TPEX

— @ 2r¢—r3vhO—5—(ESC) TP Screw
Electronic Speed Controller LK Treibschr
Mechanischer Fahrtenregler Vis TP 3x8mm
Variateur mécanique Tornillo 3x8mm TP
Variador de velocidad [ || WA ~--mmmmmmmmmmmmee s 2
@ mEr—7

Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

) A= CER,
Note the direction.

Einbaurichtung beachten.
Notez le sens.
| Fijarse en el dibujo.

iz

Battery Strap
Akkuspannriemen
Sangles de fixation batterie

N J Correa de la bateria

" > 1—RET7vIICEY, 4 h
Pass cord through hooks. Ay LTV TFU—KL—ORAIICEES,
Kabel durch die Bugel fadeln. Cut and apply inside battery tray.
Passer le cable par les crochets. In Streifen schneiden und innerhalb der Akkuwanne befestigen.

Couper et poser dans le support batterie.
Corte y appliqué la bandeja interior de la bateria.

/\‘“‘/?'J—'7“/°/E|‘/

Battery Cushion
Akkupolster

Mousse pour batterie
Cojin de bateria

Tire la cuerda a traves de los ganchos.

(’ ClzAhy 9%,
l4@ Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

19




— ~ > R e N
31 FYAMY J A /RadioBox . > RS —E BT B,
Empféngerbox / Boitier radio / Caja de radio Connect the servos
to the receiver.
3x15mm TPE X Verbinden Sie die Stecker.
TP Screw Brancher les fiches.
LK Treibschr Conectar.
Vis TP 3x15mm - N
Tornillo 3x15mm TP ARV Y A¥—R3Iv kO—5—(ESC) ATFT7 YT =R
«a\\\\\\\\\\\\\\\\\\\\\\\\\\\m 7777777777777 4 Sponge Electronic Speed Controller Steering Servo
Schwamm Mechanischer Fahrtenregler Lenkservo
Mousse Variateur mécanique Servo de direction
Esponja Variador de velocidad Servo de direccién
(CH2A~) (CH1A)
(for CH2) (for CH1)
(far CH2) (fiir CH1)
(pour CH2) (pour CH1)
(para CH2) (para CH1)
. J

3x15mm

et @) | /’ —~

= ; : Receiver 4 )
AFTY VTG —R > L s
Steering Servo %rr}pfar;ger '% ]
Lenkservo ;cep et“"
Servo de direction eceptor o

Servo de direccién

32 Z YA MRy U X/ Radio Box ®\® ™
Empfangerbox / Boitier radio / Caja de radio 0* s \
Antenna
3x3mm v hEX / Antenne
Set Screw Antenne
Gewindestift FUTFFINA T Antena
Vis BTR 3x3mm Antenna Tube
Prisionero 3x3mm Antennenrohr
M 1 Tube d’antenne @
3x6mm TPEX Tubo Antena
TP Screw
RK Treibschr
Vis TP 3x6mm

Tornillo 3x6mm TP
R 1

oW =5 DIEICHHII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

20




33 >+ > — /Chassis
Das Chassis / Chassis / Chasis

3mm

3x10mm

4x10mm YZEX
F/H Screw
SK Schraube
Vis F/H 4x10mm

[ Tornillo 4x10mm F/H
,,,,,,,,,,,,,,,,,,,, 4

3x12mm Y$IEX
F/H Screw

3x10mm

3x12mm

3x12mm

i

4x10mm

\
{

£2;
_‘.ﬁi‘\ !
7D
7 4

3mmZSrIHFY )

(Flanged Nut)
Stoppmutter)

any
i

e

(
(Ecrou épaulé)
(Tuerca con collarin)

4x10mm

p
p-A—RIyhA—75—0—K
=W)ICEYT,
Pass ESC cord through ).
Kabel des Drehzahlstellers
durch @) durchfadeln.

Passer le cordon ESC ainsi.
Pase la cuerda del ESC a traves.

SK Schraube
Vis F/H 3x12mm

Tornillo 3x12mm F/H
Dy - 3
3mm 7IVIfFvh

Flanged Nut
Stoppmutter

Ecrou épaulé
Tuerca con collarin

Oy ry bk
Nylon Nut
Kunststoffmutter
Ecrou nylon

3mm

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

» DN Z{#E. / Use holes shown below. / Bitte die markierten Bohrungen verwenden. /
Utiliser les trous comme montrés ci-contre. / Utilice los agujeros demstrados abajo.

<NyFU—kL— >

< Battery Tray >

< Akkuwanne >

< Support Batterie >

< Bandeja de la bateria >

G
3x12mm mp G-

3x12mm WD
o

< TIARYIRZ >
< Radio Box >

< Empfangerbox >
< Boitier radio >

< Caja de radio >

3x10mm =m0

31l

[——1

(M

h

o

%
i

3x12mm

&

v

4x10mm

4x1 OnJm —

3x10mm

4x10mm

4x10mm

21




Plug in the cords by referring to the instruction manuals of the

S e aon e
{_5,_,Motor > ESC/E—5 —OHBEICHE>TI—KE DK

Motor / Moteur / Motor ESC and motor.

p N Stecken Sie die Schniire durch Bezugnahme auf die
F—f—T—R —JL— / Blue / Bedienungsanleitungen der ESC und Motor. o
Motor Cord Blau / Bleu / Azul Branchez les cordons en se référant aux manuels d'utilisation
Motorkabel de 'ESC et le moteur._ .

Cable moteur Y B8 /T0O—/ Yellow/ E_nchufe I_os cables haciendo referencia a los manuales de
Cables Gelb / Jaune / Amarillo instrucciones de la

ESC y el motor.
AL >3/ Orange /
Orange / Orange / Naranja

i)

7

Al

Yoo

0t
o
SN

=

J

35 707K / Radio / RC-Anlage

Radio / Equipo de Radio

3x8mm EX
Screw

RK Schraube
Vis 3x8mm

Tornillo 3x8mm
ﬂmmmm\m ffffffffffffffffffff 1

@ 5.8mm EOR—)L (3R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rotula 5.8mm (Plateado)

Onmm 77777777777 1 > BR0B5 DR, J

#38mm / approx. 38mm
ca. 38mm / environ 38mm |
aprox. 38mm !

4T Parallel
Parallel Paralléle Paralelo

The side with the step is a reverse screw.

3mm FrO>7Fv bk Die markierte Seite hat ein Linksgewinde.
Nylon Nut ThLe c6té avec le déport est le pas inversé.
Kunststoffmutter Lado con rosca inversa.
Ecrou nylon \
Tuerca Nylon

T 1

@)5.8mm R—)LT>R
Ball End
Kugelpfanne
Chape

@3 x50mm FYvArOYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

e
IHHHHHWMHE \ { ] IULLULLLL
o
———————————— 1 |
o R L T T BT il Smm D735 B (B1) o
=Ml Pay close attention here! Drill holes with the specified diameter.

Vorsicht! Wichtiger Hinweis! Bohren Sie Locher im angegebenen @.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

22




36 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

26mm FAAVFY b

Joint thorique  Junta Térica

®6.8mm R—JLT> R (S)
Ball End (S) Kugelpfanne (S)
Chape (S) Rétula (S)

C—

EX k>
Piston
Piston

Kolben
Pistén

(@

Nylon Nut  Kunststoffmutter
P Ecrou nylon  Tuerca Nylon
Ol :
OU v 2.6mm s
O-ring O-Ring \®

30 40mm

;}

31mm

}A

37 4"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

%D ED ENBESCE5VWETANS,

B EXNYETHT. QEHRIETHRDR

Fill until shock oil nearly overflows. AANZEHLET, Z0E Ho<DE 70Oy k JRY

Daempfer bis zum Rand befuellen Bla _L/‘V) CHET. . Front Rear

Remplir jusqu'a la limite du débordement. Pull piston down, cover with @) & remove .

Rellenar hasta el borde. excess oil. Then slowly screw on (. Vorne Hinten
Kolbenstange nach unten ziehen, Teil @) Avant Arriére
montieren und Oel abwischen. Danach Traseras
Teil @ langsam aufschrauben.

/ couvrer avec les pieces @). Essuyer I'excés dhuile. ) 7mm

Tire del piston hacia abajo, coloque @ y
elimine el aceite sobrante. Ahora enrosque

5> )8— 7 )L (#350) ® lentamente.

Shock Oil (#350)
Silikon-Oel

Huile silicone

Aceite amortiguadores

1
1
1
]
]
1
1
1
1
]
]
1
1
1
| Delanteras
]
]
1
1
1
1
]
]
1
1
1
1
]
]

I
I
I
I
I
I
I
I
I
I
| . . . . ’ .
1 Tirer le piston vers le bas comme indiqué, puis
I
I
I
I
I
I
I
I
I
I
I
I

=>{
8
B XA L—X(CEI K HERRT B,

I

I

I

I

1

1

I

I

! Check if piston moves smoothly.
: Kolben muss sich leichtgaengig
1

I

I

I

I

1

1

I

I

I

>LEtTEE REZED,

Then, gently move the piston up and down to bewegen.
get rid of air bubbles. _ _ Vérifier que le pitson bouge
Kolben auf und ab bewegen, bis keine librement.

Luftblasen mehr zu sehen sind
Puis, actionner doucement le piston vers le bas
et vers le haut afin d'éliminer les bulles d'airs.
Mueva el piston hacia arriba y hacia
abajo para eliminar las burbujas de aire.

Compruebe si el pistén se
mueve suavemente.
0 10 20mm

™

W 5 DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

4ty MEIZTS (B)) o

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

billl- YN 4
Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!

Debe comprarse por separado.

X

23




38 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

(8 6.8mm R—JL
Ball (Black)
Kugel (Schwarz)
Rotule (Noir)

@ Roétula (Negra)

27RO TH) EANDB,
Compress the spring and install .
Driicken Sie die Feder zusammen

und schieben Sie ({04 auf.
Compresser le ressort pour monter . X4
Comprima el muelle e instale .

39 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

3mm LD,

3x20mm FvrvTER <ZBAY k> Iqseﬁ.
Cap Screw < Front > Einsetzen.
Inbusschraube <Vorne > Insérer.
Vis < Avant > Insertar.
Tornillo allen < Delanteros >
ffffffff 4
7AY KT VI~
3mm 7S VIfFFv bk Front Shock
Flanged Nut Vorderer Dampfer
Stoppmutter Amortisseur avant
Ecrou épaulé Amortiguadores Delanteros

Tuerca con collarin

5.8mm R—JLERY b
Ball Pivot
Kugelpfosten
Rotule de pivot 5.8mm
Rétula

1 —
@3 x25mm RV J1—EY <t s

Screw Pin
Schraubachse < R_ear >
Vis < Hinten >

Tornillo Pasador | < Arriére >

714 | <Traseros >

LT,
Insert.
Einsetzen.

3x20mm  Insérer.

Y& )R—
Rear Shock
Hintere Dampfer
Amortisseur arriére
Amortiguadores Traseros

4 4ty MEIZTZ (), VEEEUJ:’BLC:%ETLT%M
Assemble as many times as specified. Assemble left and right sides the same way.
Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Assemblez aussi souvent qu’indiqué. Assemblez le c6té gauche comme le c6té droit.
Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

24



7147 &R —)L / Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

PS5y yF—ETEERZENWVWCLTE L
Clean the tire rims with thinner beforehand.
Klebeflaechen der Reifen und Felgen fettfrei machen!
Nettoyer la surface a coller du pneu avec un papier abrasif.
Limpie cuidadosamente los bordes.

Q9 - xR,
Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

-
>y VEFTHREZ, BEESEAZILDD

mLUH. RRBRICEHRZEELET,

Apply instant glue little by little in the order.

Reifen mit Sekundenkleber auf der Felge verkleben.

Appliquer de la colle cyanoacrylate par petites
gouttes successives.

Aplique unas gotas de cianocrilato en el borde
de la llanta tal y como indica el dibujo.

5 A ¥ &Ik —JL /Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

<782k >
< Front >
<Vorne >

< Avant >

< Delanteras >

@RA=IA Ny K=Fv b
Wheel Stopper Nut

Radmutter <y >

Ecro’u de roue < Rear >

Hexagono rueda < Hinten >
< Arriére >

< Traseras >

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

BREERICEET 5.

%Y Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.

X2 L

EERU &S ICHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

25




42 IRTr ¥ >~ / Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

2.6x6mm TPEZ <70 bk >
TP Screw < Front >
LK Treibschr < \Vorne >

Vis TP 2.6x6mm
Tornillo 2.6x6mm TP <Avant >
< Delanteros >

4x10mm EX
Screw
LK Schraube
Vis 4x10mm
Tornillo 4x10mm

R ?

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂa\\\\\\\\\\\\\\\\\\\\\w- 7777777777 )

-
P RTA YTV NDOESBEEICLDERDET,

EBMFAEE B LIV,

Height of body mounts depends on type of car.

2.6x6mm

23

4x15mm

Refer to Supplementary Instructions. 2018 #9YFrLyYr—SRTDemon | P97« R8 1| £75— | 3LAY k C6-R 2007
Die Lange der Karosseriehalter hangt von der 2018 Dodge Challenger SRT Demon ! Audi R8 | Ceptor I Corvette C6-R 2007
verwendeten Karosserie ab, Beziehen Sie 9 ge emo 1 1 eplo 1 orvetie
sich auf Zusétzliche Anweisungen. #921.5mm 1 #932mm 1 #947mm 1 #950mm
La hauteur du support de carrosserie dépend de la voiture. approx. 21.5mm I approx.32mm | approx. 47mm | approx. 50mm
Faites référence aux Directives Supplémentaires. ca. 21.5mm : ca. 32mm : ca. 47mm : ca. 50mm
La altura de los soportes depende del tipo de coche. environ 21.5mm , environ32mm | environ47mm | environ 50mm
Refiérase a las Instrucciones Suplementarias. aprox. 21.5mm , aprox.32mm | aprox.47mm |,  aprox. 50mm

<YUv>

< Rear >

< Hinten >

< Arriére >

< Traseros >

4x10mm

-
P RTAYOYNDBIFEREICLDERZDET,

EBINFSAEZE BT W,

Height of body mounts depends on type of car.
Refer to Supplementary Instructions. 20189995 rLYYy—SRTDemon | 7» 7+ R8 | €75— | 2AY h C6-R 2007

Die Lange der Karosseriehalter hangt von der 2018 Dodge Challenger SRT Demon ! Audi R8 I Ceptor | Corvette C6-R 2007
verwendeten Karosserie ab, Beziehen Sie 9 e emo | udi | eptol | orvette
sich auf Zusétzliche Anweisungen. #929.5mm 1 #949mm | #952mm | #946mm

La hauteur du support de carrosserie dépend de la voiture. approx. 29.5mm I approx.49mm |  approx. 52mm |  approx. 46mm
Faites référence aux Directives Supplémentaires. ca. 29.5mm : ca. 49mm : ca. 52mm : ca. 46mm

La altura de los soportes depende del tipo de coche. environ 29.5mm , environ49mm | environ 52mm | environ 46mm
Refiérase a las Instrucciones Suplementarias. aprox. 29.5mm | aprox.49mm | aprox.52mm |  aprox. 46mm

V EARU &S ICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

26




43 7R7r / Body Shell / Karrosserie
Carrosserie / Carroceria

RF1EY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

/i

>R 1 lFREWVLIFD

HEICLDERDET,

Body depends on the
type of car purchased.

Die Karosserie hangt vom
jeweiligen Fahrzeugtyp ab.

La carrosserie dépend du
modele de voiture acheté.

La carroceria depende del tipo
de coche que haya adquirido.

ORTrEVIF. RDLSICHITT
BLERDAULNETT,

Slightly bend the body pins as shown
in the diagram for easier removal.
Sicherungsklammern zum besseren
Greifen leicht biegen, wie dargestellt.

Courber les clips de carrosserie
comme indiqué.

Doble ligeramente las presillas de
carroceria para facilitar la instalacion.

%Xﬁﬂj

v 71 >34 K /Adjustment/Einstellung / R glage / Ajustes

27




h—A (70> N) I Toe Adjustment (Front) / Spurjustierung (vorn) /

Pincement (avant) / Ajuste de la convergencia (Delantera)

@5/ 1OYRDODRESZEZAT, h—ADREENTEET,

Adjust the front toe either by making the tie rods longer or by making them shorter.

Die Einstellung wird an der Spurstange vorgenommen.

Ajuster le pincement avant en agissant sur la longueur des biellettes.

Ajuste la convergencia de las ruedas delanteras alargando o acortando la
longitud de los tirantes ajustables.

* v > /\—F / Camber Adjustment /
2 Der Sturz / Carrossage / Ajuste del Camber
@7 y/X\—OY RORIZZEZATHE Y VN\—HBORHENTEZXT,

Adjust the front / rear camber either by making the upper rods longer or by
making them shorter.

Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.

Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.

Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

7wil—0Ow R
Upper Rod
/ k——1> Oberer Querlenker X N
_— 1= T
Toe - in Biellette supérieure FATATF 2N
Vorspur Superior megat!ve Csamber
Pincement positif egativer thz X
Positiva P e e Carrossage négatif
Camber Negativo
40Oy R
Tie Rod k=77 K RIF 4 TFv 2 )—
Spurstange Toe - out | _— Positive Camber
Biellette Nachspur Positiver Sturz
Tirante Pincement négatif Carrossage positif
Negativa Camber Positivo
@)
| 1
LokE Rt Lok Kt Lok J0vh/Uv E
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direcciéon | Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
B<TB |277UVsBHEYALE |8<TE |a—ruvrmmorsy | | [FSTB ZHY b 277 Y TR AL MERIE S S.
Making longer. | {81811 %3 .4 Shortening. | B < %3, Making longer. Front Stgerlng begomes milder.
laenger Steering becomes milder. | kuerzer Enters corners more i‘iﬁznger Xorne: \éve:cher(;es E|n|enk\|/erha|ten )
Allonger. | weicheres Einlenkverhalten | Racourcir. | aggressively. " pnlg;er. bel Vi” C" rze e virage plus agressive.
Mas largo. | Entrée de virage plus agressive.| Mas corto. | direkteres Einlenkverhalten as largo. elanteros | bonduccion mas suave. _
Conduccién mas suave. Train avant plus neutre. RYF4T 90— RS =T VY TR IV TA VT RDOPT {723,
Entrada en curva mas agresiva. Positive Camber Rear Rear tire grip becomes worse when entering corners.
k—oa> k=77 Positiver Sturz Hinten weniger Grip in Kurven
Toe -in Toe - out " I L'accroche des pneus arriére en entrée de virage
Carrossage positif Arriere est moi fi
Vorspur Nachspur o Ins etficace.
Pincement Pincement Camber Positivo | Traseros | Peor agarre de las ruedas en la entrada en curva.
positif négatif 8<93 7Ok | DA—FVUYITPRORBIRL B2,
Convergencia Convergencia Shortening. Front Enters corners more aggressively.
Positiva Negativa kuerzer Vorne direkteres Einlenkverhalten
Raccourecir. Avant Train avant plus neutre.
Més corto. Delanteros | Entrada en curva mas agresiva.

PsrOy RORSE. EERALIKT BT L. NN ; Rgpevs— N
Ensure that the length of both the left and right tie rods is the same. FATATFr2IN= v A—F VYT T IATNTRDIC BB,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negative Camber Rear Gives rear tires more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque cété. Negativer Sturz Hinten weniger Grip in Kurven . ) )
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriére Les pneus arriere ont plus d'accroche en entrée de virage.

Camber Negativo | Traseros | Mayor agarre de las ruedas traseras al entrar en curva.

prynR—OvRORSE. EERLIKT R L,

Ensure that the length of both the left and right upper rods is the same either by
unscrewing or by tightening the set screw.

Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.

ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque cété.

Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

3 B / Ride Height /
Bodenfreiheit / Garde au sol / Ajuste de la altura

@ T AT7—LDEY NERDIAETERDORENTEEHT,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.
Réglage de la garde au sol avant et arriere
Ajuste de la altura delantera y trasera.

AL YF (2mm)

Yy NERZE LSS,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.

Apretando el prisionero.

BEEHNTHZ,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s'abaisse.
Menor altura.

Y NERZEDZH D,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.

BHEN LB,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.

HE
Ride Height
Bodenfreiheit
Garde au sol
Altura

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

al A R
il v Ty hEX
. - Set Screw

Gewindestift

Vis BTR
Prisionero

Aflojando el prisionero. Mayor altura.

P y—EELRRICHEE, BilEFLET, RITH> < DES UIH,

EADRERIERICHEIC O LS ICHABT DI &,

Place the chassis on a level surface and lift the front of the model.
When setting down the model again, check if both front wheels touch
down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf
achten, dass die Raeder gleichzeitig auf der Platte aufsetzen, ggf.
Einstellung korrigieren.

Placer le chassis sur une surface plane, puis vérifier en levant le
chéssis par le millieu que les roues droite et gauche décollent du
sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera.
Compruebe si las dos ruedas delanteras tocan el suelo al mismo
tiempo al bajar el modelo

28




RAIEZAF— (AT a>) &#ERAT S%E /In case using Stabilizer. (Optional Parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacion Barra Estabilizadora

@70V hE  IFWI04B 7AY RRYESAH—t Y ®\@ B 49 LIS/t — Y HIFWT04BICZw h SN TWE T,
For Front IFW104B Front Stabilizer Set * Use optional parts No.IFW104B.
\Vorne IFW104B Stabilisator, vorn IFW104B ist nicht serienmaeflig im Lieferumfang enthalten.
Avant IFW104B Barre anti-roulis avant (KIT) Utiliser I'option réf. IFW104B.
Delanteros  IFW104B Barra Estabilizadora Delantera Utilice la Pieza Opcional No.IFW104B.
o » ( \
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D)
Rotule Vis 3x12mm /
@ Rotula Tornillo 3x12mm ?
———————————————————————— 2
«|||||||||||||||||||||||| 2 - ®

Ball End (S)
Kugelpfanne (S)

Chape (S) <>
Rétula (S) @
o . \

2% ER=IL (5R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
Rétula (Plateada)

3x10mm

5.8mm R—ILT> R (S) W

&

3x10mm £y k2 3x12mm
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm Y hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm v hEXR
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

26x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

AL TERLEYD,
Useitasitis. .

Montieren, wie dargestellt.
Assembler comme indiqué.
Instalar tal y como se muestra. 2.6x8mm

o EBU THI TS, oWl %5 DJE(ICHEIZ T 3. V EERU&LSICHITS, o [REERCENSL WA :H
=Ml Pay close attention here! Bl Assemble in the specified order. Assemble left and right sides the same way. KB Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans l'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

29




®UVH F117 UV RFZESAF—tv b ®\@ B @9 LA D/K—YHIFTT7IEEy hERTWEYS,
For Rear IF117 Rear Stabilizer Set % Use optional parts No.IF117.
Hinten IF117 Stabilisator, hinten IF117 ist nicht serienmaeflig im Lieferumfang enthalten.
Arriére IF117 Barre anti-roulis arriere (KIT) Utiliser l'option réf. IF117.
Traseros IF117 Barra Estabilizadora Trasera Utilice la Pieza Opcional No.IF117.
Ny » ( \
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D
Rotule Vis 3x12mm /
@ Rétula Tornillo 3x12mm
———————————————————————— 2
ﬂI||||||||||||||||||||||| 2 -

Ball End (S)

5.8mm R—JLTY R (S) W

-

Kugelpfanne (S)
Chape (S)
Rétula (S) @
o : )
2T ER—IL(8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire) 2 =
Roétula (Negra) =" J
3x12mm - ;

o 2 = 2
3x10mm v kER Cc=0 )

Set Screw

Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEXR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm Y hEX
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

26x8mm TPHYHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

B L TERLET,
Useitasitis.
Montieren, wie dargestellt.
Assembler comme indiqué.

Instalar tal y como se muestra. 2.6x8mm
2.6x8mm
3x4mm 6x8
(2 ERL THEII TS, oW 5 DIEICHEIZ TS, % EARU &S IEIIT 3, o AT 5L SICHEILTS,

=8 Pay close attention here! [l Assemble in the specified order. Assemble left and right sides the same way. Bl Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans l'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

30




1osApeal 93dS FOvH IA 21D ONYIANI EEET LS / NOILYHOdHOO OHSOAM 6102 WbBuAdoD ©

(H/dwwzixe  (H/A4)  (H/4 dL)wwolxe
wwg | x
582411 gixy (/4 wwzixe f\“_v_\,_oNt%“__

= (H/4 dL) mL ww
N — = - wworxy
[N (H/4 d1) WWgLXYy o 5 w/

<sousjue|aq salopenbiowy >
< JueAe Inassiuowy >
< Joydwe(q Ja1opIOA >
< Yooyg juoi4 >

< =MARgN<OcL>

e
< H/4)Wwo Lxy Fm

W N
XS :

== (H/d dDwwgxe S

WiwQ | Xg - f
(d1)wwol ml Fm“
(H/4 nEEEmE% N

& o o i

g
< -

- AGLLLSI

0

JRES\

< (g) esouelRQ >
<(g) weay >
< (g) suiop >
< (2)woi4>
<@ N~<gc>

[ R S,
e

<eiosel] >
< alally >
<ueuIH >
< leay >
<An>

< (1) esvyuEl2Qg >
<(1) ueay >
< (1) auiop >
< (}) oiq4>
<(H)N~<gcL> |

<eualeq e| ap elopueq >
< auspeq ap poddng >
<auuemnyyy >
<Aei] Aeneg>
<= IAN—NLAN>

< ssneysbagaliey alopiw aiq >
< x0qJesy) Jejus) >
SYGAMAX—K7T >

< JOJON >
< IndJop >
< JOJON >

< JOJON >
<—£—3>
<olpes op efen >
<olpel Janlog >
<xog 0y >

<soJosel] < xog olpey >

3031dS3da

selopenbiuowy > Y LA K >
<o e - 331v103 ANA
= 1o0uS ey ONNNHOIFZSNOISO1dX3

S=MALAN>

M3IA d3d01dX3 FHEL @

31




9% / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>k / Front/Vorne
Avant / Delantera

SOy k) @)1GooeB
< >
IF221
< Front (1) > 3x20mm(Cap) @128
<Vorne (1) > 4x20mm(TP F/H)
< Avant (1) > {
< Delantera (1) > 4x10mm 0

<7AYKT7T >
< Front Differential > ~
< Vorne Gear Differential > M 6 ]
< Différentiel Avant > 3x12mm(TP)

< Diferencial Delantero >

N

o =3
57039 < 96772
4x20mm(TP F/H) _

5x4mm 9

,f"’K\é/ ®
BRG 05‘%’/.@18
Q; IF244
4x20mm(TP F/H)

IF284 >
2.6x8mm(TP F/H) 3x3mm
—% IF244
@ 1F244 -
%,3 o
® )
Omm(TP)
\)!
@9 1F244

@o97002 @
(5)BRG005 )
IF221

<70vk(2)>
< Front (2) >
< Vorne (2) >
< Avant (2) >
< Delantera (2) > N

@)97052 / IFZSS%

___@_______
&
5
8
N

3x10mm(TP F/H)—g

32




@3)IF507 / IF508

)

3x8mm(TP F/H

Ny 71—k L — /Battery Tray / Akkuwanne

Support de batterie / Bandeja de la bateria

@31F507 / IF508

CD)

IF507 / IF508*I—E

Z I ARy 7 X / Radio Box / Empfangerbox

Boitier radio / Caja de radio

33



Y& —F+¥ Ry Y X/ Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central

3x10mm

3x10mm(TP) \ﬁ

3x8mm(TP F/H) —g

=, 4x10mm

\

IF504B

< Center Differential >

< Mitte Gear Differential >
< Différentiel Centre >

< Diferencial central >

|s120

E—% — / Motor / Motor
Moteur / Motor

4x8mm(F/H)

34




)47 / Rear / Hinten
Arriere / Trasera

39IF114B

3D
97039-25
)

4x10mm

- PR B 2.6x6mm(TP)
o3 3x20mm(Cap)
@sﬁ\ @)1Go06B

3x18mm(TP) 4x10mm

3x10mm(Cap)
3x12mm(TP)
<UYF7 >
< Rear Differential >

< Hintere Gear Differential >
< Différentiel Arriere > 2.6x8mm(TP F/H)

4x20mm(TP F/H)

< Diferencial Trasero >
C -
\\
)

O
IF24:1 e

ax15mm(TP) (1) IF244

\ IF123
Q
™ IF287
@D IF144

A
N

ha\
: \
i IF119 \

(5)BRG005 @ (46)97039-25
35)IF114B

IFW107GM /1IF110
|
Nl
IFW107GM
C\j\
\,

BRG005

5x4mm

35




<78YN/UVFTT >

< Front / Rear Differential >

< Vorne / Hintere Gear Differential >
< Différentiel Avant / Arriere >

< Diferencial Delantero / Trasero >

77 %% / Differential / Gear Differential
Différentiel / Diferencial

@/ 4x4mm

P
ANd
D—@97011-12SB .
\

IF102
<tYHy—TT >
< Center Differential >

97037-14

4x4mm < Mitte Gear Differential >
g < Différentiel Centre >

< Diferencial central >
D_@97037_14 erencial centra

|
>

97011-128B

3x12mm(F/H)

BRG005

3x10mm(F/H)

; " BRGO05
% %\\ x IF104
cY.

%> )X— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

|
|
<70V KT VI—>

|
<
< Front Shock > @—@7
IG001-5GM

< Vorderer Dampfer > ‘
< Amortisseur avant > N ‘

< Amortiguadores Delanteros > i e @

! N ~U
|

<UPFINR—> ) >

i 1G001-1B
< Rear Shock > |
< Hintere Dampfer > 1G001-1B ®
< Amortisseur arriére > i &
. O—26mm—
< Amortiguadores Traseros > ; 1-N2630N
! |
| 8
& ®
1 1G001-2

1G001-4

|
|
1G0T — (@)
97009-52
I
|
|

‘ IG001-3GM

|

- |
IG001-1B \ ‘w ,,,.\ 001 o

. - 3 . N o !

IFW140-05 <~

— 1G001

X@®,®EN0.IG001 GTF v /k\—t v kT

BAULER, BEYILN—ERDET,

If using No.IG0OO1 GT Shock Set, (5 and
are silver.

Bei Verwendung von dem GT StoBdampfer Set
(Nr. 1G-01) sind Teil @ und Teil (8 silber.

Si vous utilisez les amortisseurs #1G001, (%)
et (8) sont grises.

Si utiliza el amortiguador No.IG001 GT, (5 y
son plateados.

36




=YY%
Part Names

AR (F—No.& A%
Quantity

f— \y

K 7E i
(FiiR)

SPARE PARTS

=YY%
Part Names

% FOR JAPANESE MARKET ONLY.

AR (F—No.& A%
Quantity

K 7E il
(HiiR)

Y—JLRRT Y (8x16x5) 2\ IFWA07| KA =)LANT (HY A5 Uy 7/4N)
BRGOOS| gl Bearing (8x16x5) 2pcs ®x2 650 GM | Wheel Hub (Gunmetal/4pcs) @& x4 1100
FYIINT—LAhT—(4N) ARYF L7y =0y R (7OYK)
IF7 | Knuckle Arm Coliar (4pcs) x4 800 IFW108 Special Upper Rod (Front) ®x2 500
RSA4 TRRILEF (137) IFW140| OU > 7 & v
IF21 | prive Bevel Gear (13T) x 1 1200 -05 | O-ring Set x2 800
FIT=2y %Y BN/ VT ARAN) IFWA472| RA=)Fy k(A XF /AN L= 3 V1)
IF30-1 Difirential Case Packing (5pcs/Non asbestos) ®x5 450 GM | Wheel Nut (Gunmetal/4pcsffor Serration) @x4 1300
AFFUVTEY . GTZv/i—tv @ @ @ @ @ @ @
IF35 gtgering Pinﬁ_r _— x2 450 | 3| 1G001 | GT'shock Set X 2_}_ . 2300
SmmY IR —IL (2A bemmFaOrvFy
IF54 | 6 .8mm Taper Ball (2pcs) @®x2 300 2.6mm Nylon Nut % 2
7.8mmYJNRIR—IL (2A) IGO01 | #2/%=75/%= (17 7—/GT/DBX) ‘
IFS5 | 7 8mm Taper Ball (2pcs) X2 300 1B | Shook Piastc Pars (fo infermo GTiDBX)| & @ X2 500
FIRNILEY b IGO0t | > /R—E R K> (4A)
IF102 | Differential Bevel Set @x2 x4 400 -2 | Shock Piston (4pcs) ®x4 600
FIT—X IGO0 | A7V T 7% 25— (X5 v 7 /20)
IF103 | pifterential Case DB x 500 -3GM | Spring Adjuster (Gunmetal/2pcs) B®x2 500
EVI—FTIr T K INVIR— (> T 7—/GT)
IF104 | Center Differential Shaft @x2 800 1G002 | g mper (INFERNO GT) DBBx1 BWx2 500
¢ 38N JLFV7 (43T) Ly VINIK—
IF106 $38 Bevel Gear 43T ®@x1 2500 IG003 | rethane Bumper x 1 400
$2.6x17E> 5.8mmA—JLERY b (4A/H=12.3mm/IG006)
IF110 | »2 6x17 Pin x4 200 | |IGO06B| 5 gmm Ball Pivot (4pcs/H=12.3mmiIG00s) | 4 X 4 600
IF113 [ XTL—krEv k (T5v7) §UI=A7—-ty ({277~ /GT/GTI028)
BK | Suspension Plate Set (Black) | @ @ x 1 550 | |IG103B| gock Stay Set (Inferno GT/GT1028) | & @ @) x 1 500
UYNTx+U¥ 74 39v My ({27 7-GT/GTI068)
IF114B| Rear Hub Carrier ®x1 @x2 550 1G104 | Bogy Mount Set (INFERNO GT/GT1068) | &) D @ x 1 @2 x 4 700
UPRA—=ILY¥+ 7k IGH007 | i1 =)L (5BARR—=2/7Zv 7 J2 )
IF119 | Rear Wheel Shaft x2 750 BK | Wheel (5-Spoke/Black/2pcs) x2 1100
FvIR—HU X7 —Ltvk G408V T-ARVI (VT 7-/CT2J20)
IF123 Upper Sus. Arm Set x4 @@x2 700 IGT004 Tire & Inner Sponge (Inferno GT/2pcs) x2 1800
Y 2RIV — £9-yv 78105/ 17 7—/ST)
IF124B| 5spension Holder @ @x 1 550 1S009 | Genter Shaft (105L / INFERNO ST)| @ X 1 500
IZRX-YLAA V7Y% 7 870V IS111 [ \=RKXA ¥+ ¥=(7F5v7/NEO ST 30)
IF125 | Universal Swing Shaft (Front) | & X 2 3200 BK | Hard Main Chassis (Biack/NEO ST 3.0)| 89X 1 5000
H—ReA/\—tv 247977 ML=119/TA JNEO ST 30)
IF128 | Servo Saver Set x 1set x2] 1300 1S120 Swing Shaft (L=119 / 1pc / NEO ST 3.0) x 1 500
IF130 | A7 7)Y 77— (TZv7) R—ILT>V K 58¢ (12A)
BK | Steering Plate (Black) @x1 600 LA43 | 5 8mm Ball End (12pcs) x12 300
TS5 —FTTIIXOE YYaAy0U Y7 (P6/AL YY) 1BA
IF131 | Center Differential Mount x1 500 ORGO8| Sjlicone O-ring (P6/Orange) 15pcs ®x15 400
JAOYRNTFvUF 7IvZAROY R (M)
IF145 | Eront Hub Carrier € x1 750 | |OTW12| Adiustable Rod (M) @Wx2 300
RIC—F 7 (46T) M3x6 7 —/\—T v v —
IF148 Spur Gear (46T) @x 400 WO141V M3y Tapered Washer x10 450
IF205 | 7OV R 7y I\=TL—N(TFv7) 6.8¢ ZF—JLR—)L (10A)
BK | Front Upper Plate (Black) @ x 1 550 Wo0202 6.8¢ Steel Ball (10pcs) x 10 700
J34 YNy 7 (dmm/L=T7/2 0 JFM185) FaomR—IL (5.8¢)
IF218 | Joint Cup (4mm/L=17/2pcs/FM185) | &) X 2 700 1284 | pillow Ball (5.80) x8 200
+v )L 7—LA(LR/IF6B) NT=TYTTEFvvTYF(4A)
IF221 | knickle Arm (L,R/IF6B) € x1 1000 1708 | Golor Antenna (Black/dpcs) | &)X 4 500
70Y ~O74Z7—L4 (INFERNO NEO) 412y MR T KYOSHO SPEED HOUSE TORX 8 75/ L A%~4 - k2000
IF233 | Front Lower Suspension Am (INFERNO NEO) @ X2 4y15mm St Soren ¥ 2| 700 70601 | yv05H0PEED HOUSE K691 BLIOTOR koo | €9 X 1 16000
U+ a7 %27 —L (NFERNO NEO) d12mmty MR T Syncro KR-331 {5t (B8)
IF234B| gy Lower Suspension Arm (INFERNO NEO) @x2 4x12mm Set Screw ¥ 2| 700 82135 Syncro KR-331 Receiver Bx1 5000
75V IEY (4x78mm/2A) 33mmey bR 82244 | ZB& 77U (S-T737)
IF244 Flange Pin (4x78mm/2pcs) x2 3¥3mm Set Screw X 2| 400 -01 | 2-Way Connector (S-Plug) x1 900
T~y Ry} (=] NEOINEO ST/STRR Evo) KYOSHO SPEED HOUSE BRAINZ 8 ESC | 4,
IF284 | 5tz Set (HardNEONEQ STIST-AR Evo)| (& D @ x 1 @) x 2 600 82247 | KYOSHO SPEED HOUSE BRAINZ 8 ESC | & % 1 20000
4 RA— R (NEO 2.0/GT2) H#—7R KS-5031-09MW
IF285 | Side Guard (NEO 2.0/GT2) | @ @x 1 900 | | 82273| gERVO KS-5031-00Mw | DX T 6000
N=R7y1=79% 280y R (RF=/UT120) 2Fv7TEY (10AN)
IF287 | arg Upper Adjust Rod (Steel/Rear/2pcs) B)x2 1000 92638 Snap Pin (10pcs) x10 200
940y REy N (RF—)L/4x40mm) 7.8mmEEfRR—IL (4N)
IF288 Tie Rod Set (Steel/4x40mm) Bx2 x4 700 928438 7.8mm Flanged Ball (4pcs) x4 500
F73 v 7k (2A/MP9) ZR>TIF—7 (1x100x150)
IF412 | Biff. Shaft (2pcs/MP9) x2 950 | |96441B| gponge Tape (1x100x150) 300
E-5-Y9VNHYAG Ty 7 NE) 13x16x0.15mm¥ 4 SUS (T0A)
IF501 | Motor Mount (Gunmetal/VE) x1 7000 96772 | 13x16x0.15mm Shim SUS x 10 450
MlLZ8v Rty bk (VE) 4x10x0.75mm< L (TOA)
IF502 Torque Rod Set (VE) &5 & x 1 450 96775 | 4x10x0.15mm Shim (10pcs) | * 10 300
Ny FU—rL—t vk (VE) ARJLY v 7 K (4x27mm/6A/BS107)
IF503 Battery Tray Set (VE) @ B x1 1000 97001 | Beyel Shaft (4x27mm/6pcs/BS107) @x6 600
XARy 72y~ (VE) @@ @@ A7+ €~ (1.6mm/T0A/FM29)
IF504B| R.dio Box Set (VE) @* ! @x2] 1000 | 97002 giyy pin (1.6mm/A0pes/FM2g) | @ X 10 250
NyFU—ZRS5 v 7€y bk (VE) 97009 | 7/t=y+ 7  (3x52mm/2\/BSW74)
IFS06 | Battery Strap Set (VE) @Wx3 1600 -52 | Shock Shaft (3x52mm/2pcs/BSwr4) | &0 x 2 700
Ny F)—2 v 3> (t=5.0/VE) 97011 | E> (2.5x12.8mm/6A)
IF507 | Battery Cushion (i=5.0/VE) | @ (15x130x6mm) x 2 400 -128B | Pin (2.5x12.8mm/6pcs) @x6 350
IF508 | A7 V=7 23y (=20/VE)| @ (154130x0mm) x 2 300

Battery Cushion (t=2.0/VE)

37




IN—Y %

ANT7IN—=") SPARE PARTS

WA (F—No.& AH) | KiES

IN—Y %

% FOR JAPANESE MARKET ONLY.

WA (F—No. & AH) | KiES

Part Names

Quantity (Fitk)

Part Names

Quantity (Fitk)

UACVE
Part Names
VY ZATESAH -ty b

Ra
Description
DvoO—I)Lzilzs

* E Al
(BiiR)

97039 | A7 YU 2 —E> (3x25mm/4A) 97044 | E-AY £ (17T/1.0M/$5.0) dxdmmty NER

-25 | Screw Pin (3x25mm/4pcs @ x4 350 -17 | Pinion Gear (17T/1.0M/$5.0 @x1 4x4mm Set Screw x1| 1100

p

97039 | A7 U 2 —E> (3x42mm/4A) 6.8mmAR—/LT > K (8A/1296)

-42 | Screw Pin (3xd2mmidpcs) | @2 X 4 400 97052 | 6'gmm Ball End (8pcs/1296) | 2 8 400
97039 | 27U 2 —F (3x46mm/2\) R .

. M—ER/— VRS L TWRW—YNHB D ET,
46| Screw Pin (3xa6mm/2pcs) | @x2 400 %@Bi%é\ KRBV RBARAS T NET

Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

#7:/ 3 yl ()_‘y OPTIONAL PARTS % FOR JAPANESE MARKET ONLY.

IGW004

IR—Y %

Part Names
FYI=27Y0%5 (55-21)=45/7) =V 2 )

Ra
Description
&3

* E Al
(BiiR)

38

IF117 | Rear Stabilizer Set Prevent chassis rolling of rear. 1000 -5521 | Shock Spring (5.5-2.1/.=45/Green/2pcs) | instead of (8. 800
1Z-FL2AvT9% 7870V N |@0),6@), 0%k 2 A IGWO004[ §>/T=A7) V7 (6-2.1/L=45/7,—/2))| @ & 5xite
IF125 | Universal Swing Shaft (Front) | instead of @0,40,68. 2 pes | 3200 -6021 | Shock Spring (6-2.1/L=45/Blue/2pcs)| instead of (8. 800
IFW104B 70V MAFESA ¥~y NINFERNONEQ)| ZAY RO O—LZEMZ % 1600 IGW004| §V/\=27Y V7 (65-21/L=45/1 T0~[2\) | (89 & Zxita 800
Front Stabilizer Set (INFERNO NEO) | Prevent chassis rolling of front. -6521 | Shock Spring (6.5-2.1/L=45/Yellow/2pcs)| instead of (8.
IFW326 | i/ =LAT (FO=MPY/TTT/AY X5 w714 | BRI D 7RA —)LINT 1100 IGW004| §V1\=27") 275 (8-22/L=45/7 799 2\) &3 800
GM | Wheel Hub (Narrow/MP9/777/Gunmetal/4pcs)| Thin-type wheel hubs -8022 | Shock Spring (8-2.2/L.=45/Black/2pcs)| instead of (8.
IFW332 FWIFYINT=L(LR/ Ty Y 2f)| PILIEDELOF Y I LT —L 9500 IGW004| §V1\=27) 27 (9-22/L=45/Y )\=j2N) | (8 & zxita 800
Aluminum Knuckle Arm (L,R/With Bush) | Machine cut aluminum knuckle arms -9022 | Shock Spring (9-2.2/L=45/Silver/2pcs) | instead of (.
IFW336| F1 OV fRA—=)LFy M (T —/4N)| BHLEDHT A TORA =L Fy b 1200 IGWO52 N=RAFFYVT 7L~ (1075/R246-35018) | 7075& D@t 5 1 7 2400
BL | Wheel nut with nylon (Blue/4pcs) | Self-locking wheel nuts Hard Steering Plate (7075/for R246-3501) | High strength 7075 grade
IFW336| FAAVRA=LFy AV RT )97 /4N) | BBLEDHT A TORA =)L Fy b 1200 IGW053 3D NYN—= (1> 77— /GT2R) | RF1DNI2EZNZHHEHD 2500
GM | Wheel nut with nylon (Gun Metallic/4pcs) | Self-locking wheel nuts 3D Bumper (for Inferno GT2) | Effective control of body shake.
IFW336| 7 OV IA — LTy b (L KA BHEST A TORA =T b 500 IGWos4| F7ENVIR7=005/7597/4777-/6T0) | 7 )L SERSRIES 1 T 3700
R Wheel nut with nylon (Red/4pcs) | Self-locking wheel nuts SP Front Shock Stay (7075/Black/GT2)| Aluminum reinforced type
IFW444| 70V 874 R =I0T RAAY XYy I P9)| EBLDIRA —)ILINT 750 IGWoss| STV RT-015/7571477-/612 | 7 )L SERSRIES 1 T 3700
GM | Front Wide Wheel Hub (2pcs/GunmetalMP9) | Thick-type wheel hubs SP Rear Shock Stay (7075/Black/GT2) | Aluminum reinforced type
PUINVILIIAFT) -t (791 ENPYSTRR) | 77 JL S YYO74HA7L—0 (0 /1075/7797[GT2) | Vrorsykeencazetsaryaviry7
IFWA48/ 10y Renge Steing Senvo Hom [FUTABANPYST-AR)| Aluminum 1400 | [IGWOS7| Rear Lower Sus. Plate (0°7075/BIackiGT2) | Renord ofearsidange edies neease o] 2000
PUANVLYIATT IV ss-ii-y (T KOENRYSTRR) | 7 )L S B YrEYg-1)=Hy M LENOINGT2 TypeR) | £Y9-RI4TY07 M=)k
IFW449 Al Long Range Stesring Servo Hom (SANWAKOMPYST-RR) | Aluminum 1400 IGWos8 Rear Center Universal Shaft (L=110/1pc)| Changed to universal center drive shaft. 2100
IGHO005| 714 =)L (10ZAR—=2/7 5w 7 /2\)| @B & it 1100 IGWo5G| AT Yo7 9=(27n5~TS/ET2 Typed) | > Y —ORIERNT v 7 8400
BK | Wheel (10-Spoke/Black/2pcs)| instead of (. Special Main Chassis (Stainless Color/178/GT2 Type-R) | Increased chassis rigidity
IGHO05 | A =)L (T0AIR=7/VILI\=Xy%2\) | @) & it 1600 TRW105 A4W%5 18— h(DBX/DST/GT2) | 7L S8 4200
SM | Wheel (10-Spoke/Silver Plating/2pcs)| instead of @9. Oil Shock Set (DBX/DST) Aluminum made
IGH005 | /R4 —JL (10ZIR—7/IRTA k2 \)| @) & it 1100 97044 | EZAYFY (15T/1.0M/$5.0) | @9 & =it 1100
W | Wheel (10-Spoke/White/2pcs)| instead of (. -15 | Pinion Gear (15T/1.0M/$5.0) | instead of @.
IGTO03 | KCRYvo 547 (#4504 v+ —f/4 ¥ 77— /GTj2A) | @9), (10 & 32488 97044 | E-A > £+ (16T/1.0M/$5.0) | @ & =it
-45 | KC-Siicks Tire (#45/With Inner/GT/2pcs) | instead of &9, G1. 2300 -16 | Pinion Gear (16T/1.0M/5.0) | instead of @f. 1100
IGTO03 | KCRY v 7547 (#55/4 v+ —fi/4>77-/CTj20) | 49, (1D & 5 it 97044 | E=A V¥V (18T/1.0M/¢5.0)| @ & it
-55 | KC-Siicks Tire (#55/With Inner/GT/2pcs) | instead of @9, G1. 2300 -18 | Pinion Gear (18T/1.0M/5.0) | instead of @®. 1200
IGWOOT| 7370y MF%YT (548514 ¥77-/6T2)| 64),65) & i 97044 | EZA Y Fv (20T/1.0M/ $5.0) | @19 &z
GM | AlFront Hub Carrier (Gunmetalinferno GT2) | instead of ©4), 63 5800 -20 | Pinion Gear (20T/1.0M/5.0) | instead of @. 1200
IGWO002| 713 U7NT54U7 (i 49Y7/4v77-/GT2)| 34),85) & 554 K e BRES L T W LN S— Y ASE D
GM | Al Rear Hub Carrier (Gunmetal/inferno GT2) | instead of 34),35). 5800 ’ ZOES, ﬁ;g ) \”—“/:%%73“%3 ASNT b\i%o

Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.



% FOR JAPANESE MARKET ONLY.

T A ‘ ‘ BODY SHELL
= (RF«. Th—=Ib. D14>J. YAF>YJ>—K) (Body, Decals, Masking Sheet)
uu% ACNE4 * E A

Part Names (F24R)
CORVETTE C7.RR7F+ (GT2/WB360mm/1546-40) 5800
CHEVROLET CORVETTE C7.R Clear Body (GT2)
ViR — JIRw K C6-R™ 2007 M7« v k (GT2)
IGB1528| Ghevrolet® Corvette® C6-R™ 2007 Body Set (GT2) 7500
2018wy FvLyIv— /YFAL—yavkF+tyk
IGB160| 5018 Dodge Challenger Non Decoration Body Set 9500

612061B

* FOR JAPANESE MARKET ONLY.

SPONSOR DECAL
(Body Decals, Sponsor Decals)

(Biik)

% FOR JAPANESE MARKET ONLY.
BEFTRRTrtEYy ;s PAINTED COMPLETE BODY SHELL
(BIEFTHL) (Painted complete body shell)

A E S TE
Part Names (Fitk)

AKA 94'\” ° I_R _}l/ 'f j-_' AKA TlRE, WHEEL, INNER % FOR JAPANESE MARKET ONLY.

ACVE4 AR > TE il
Part Names Description | (Ft1k)

AKA 51 VBRI K (1/1081/8 )\£—F /8 A)

AKA44002) akA TIRE MOUNTING BANDS 1:8/1:10 (8PCS) 500
AKA 541X 7 (2]2.5/3/3.5/4/45mm)

AKAMO0T) AKA MULTI-TIP TIRE PUNCH 1200

ACVE RA 7 o ACNZ RA Y ZE il
Part Names Description (k) . Part Names Description (Fitk)

36113 | KRF Hox Wrenoh Drvar 5.8mm 1000 | 136219 | 35 Kote Ege Reamer | Tulbtneloghoromntnden| 1890
36114 | KRF Hox Wrenh Driver 3.0mm 1000 | [36219P| 35 ke Ecige Reamer Pis | Wi (i) | 2000
3g117 | RRE ALY 9 A B2 18— 5.5mm 1000 i oot S
36133 | KR Arm Roamer G.omm) 2000 | | 36261 | (ot iona P oy cars g | Scissors for bbady.| 5%
36134 | KR Arm Reamer (.0mm) 2000 | | 36262 | K Sraniods PC-Bouy Seiscrs Carve | Scissors o bbady.| 590
o A

39



ENENEY PORRENHDET,
There is a bit single article of a spare.

=Y %
Part Names

TEAI AT

AR
Description

(BiR)

R

CHEMICAL - OIL

=YY%
Part Names

JAGE 2 RAE K 7E A =Y % AFS K 7E
Part Names Description (FiiR) Part Names Description (FiiR)
vkwoot| 2R L—=hU—%—=($3.05) | Smmri* vy T@EY—IL | 5000 YKW025| KANAITOOL 6 8L, F K 54 /%~ (25mm)| Smm* ¢ » ZEZBY—LL| Lo00
Straight Reamer (3.05) Smooth gaps 3mm holes. B KANAI TOOL Hex Wrench Driver (2.5mm)| Tool for 3mm Cap screw
vkwooz| 2 ML= b U= —(¢$4.05) | ammAF v v TREY - | 500, NENEY FOBRFD BN ET,
Straight Reamer (4.05) Smooth gaps 4mm holes. There is a bit single article of a spare.
YKW006| KANAITOOL 75 A K51 /8=(No.1)| 3~4mm7 52 EZBY—IL | 50 YKW025 | KANAI TOOL A= b K54/t~ (25mm] | SmmF v v TEZBY =L | 5544
B KANAI TOOL Screw Driver (No.1)| Tool for 3~4mm Phillips screw BPB | KANAI TOOL Ball Point Driver (2.5mm)| Tool for 3mm Cap screw
ZnZEnEy NORGETDHDET, INENEY NORRTENHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKW007 | KANAITOOL 752 K54 /8~(No.2)| 2~26mm75ZAERBY—Ib | o YKW030| KANAITOOL 6 8L, 7 K 54/t~ (30mm)| 4mm* v v ZEZBY =L | L qq0
B KANAI TOOL Screw Driver (No.2)| Tool for 2~2.6mm Phillips screw B KANAI TOOL Hex Wrench Driver (3.0mm)| Tool for 4mm Cap screw
ZnzEhEy NORRTDHDES, nzEnty NORRTIHDES,
There is a bit single article of a spare. There is a bit single article of a spare.
vkwoos| LEARA—LL > F(1/8 HA )| "1 =L+ v hBY—IL 3200 YKWO30| KANAI TOOL =L b K54/t~ (30mm] | 4mm v v TEZBY =L | 5544
T-Wheel Wrench (1/8 Size) | Tool for Wheel nut BPB | KANAI TOOL Ball Point Driver (3.0mm)| Tool for 4mm Cap screw
ZIXF(5.5-7.0) ZNENEY NORRTENHDET,
YKWO11 Spanner (5.5-7.0) 1600 There is a bit single article of a spare.
YKWO15| KANAI TOOL 6 &L ¥ F K74 /{=(1.5mm)| 3mmE v k EXFY —IL 1700 YKWO055| KANAI TOOL iy 7 AR 74 /8= (5.5mm)| 3mm7 v kY —)L 2400
B KANAI TOOL Hex Wrench Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut
ZnZEhEy NORRTDHDET, nzEhEy NORRTDHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO15| KANAI TOOL =L f K54/t~ (1.6mm] | Smmrtzy EZABY = | 500 YKW070| KANAITOOL Ry 7 Z K54 /%= (7.0mm)| 4mm+ v kY —IL 2500
BPB | KANAI TOOL Ball Point Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut
ZNZENEY NORRTDHDET, ZNENEY NORRTNHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO020 | KANAITOOL 6 8L v K74 /¢~ (20mm/ ¥4 3-}) 2300
TC | KANAITOOL Hex Wrench Driver (2.0mm/Ti-Coat)
YKWO020| KANAI TOOL i=JbiftA ¥ bR 74 8=(20mm) | BmmAw 7 2 E ZBY — L 2200
BPB | KANAI TOOL Ball Point Driver (2.0mm)| Tool for 3mm Hex screw

% FOR JAPANESE MARKET ONLY.

AR
Description

T

(BiR)

U>Txv 7 Z(39) F7OVEHKT )R HG Y a4k UR DERSAN: 1:: PP
96162 Ring Gear Grease (3g) Teflon special grease. 400 96508 | 1 Joint Grease Grease forujoint part. 800
FroEfFZHY SR/ OTHBICER EfENA
Reduces wearing of gear Use into metal joint parts. Reduces the wear
Ay %5 (REBE /10cc) | ERDEHBHIEA SPRFUYTUFyR N7 UV TRAAIN
961788 | octite (Medium Strength/10cc) | Stops loosing screw 1200 96625 Special Bearing Liquid Bearing Oil 1000
XY DFHIEDICEN T FE N7 VT ERDMRE R
Protects from loosing screw Retrieves potentiality of Bearing.
Oy o494~ (ERE /10cc) | EADEMFILA T7EVT—)L7 YU (3g)
96179 | | octite (Strong Strer?gthn Occ)| Stops loosing screw 1200 XGS151| biff. Gear Seal Grease (39) 900
XY DBHIEDICENZFKE XGS152 R4 TYa14> oYU (3g) 850
Protects from loosing screw Drive Joint Grease (3g)

40




K=V % AR A E2
Part Names Description | (Fitk) Part Names
SIL | ¥ 3> JL#100 (40cc) SIL | ¥ 327 JL#900 (40cc)
0100| Silicone QOil #100 (40cc) 0900 | Silicone QOil #900 (40cc)
SIL | &Y J>A - )L#150 (40cc) SIL | ¥ 3> 7 )L#1000 (40cc)
0150] Silicone Qil #150 (40cc) £600 1000| Silicone QOil #1000 (40cc)
SIL | ) 3> 7 )L#200 (40cc) SIL | U324 JL#1200 (40cc)
0200/ Silicone QOil #200 (40cc) 1200| Silicone Oil #1200 (40cc)
SIL | ¥V 3> )L#250 (40cc) SIL | ') 3> )L#1300 (40cc)
0250/ Silicone Oil #250 (40cc) 1300| Silicone Oil #1300 (40cc)
SIL | &Y > )L#300 (80cc) SIL | ') 3> )L#2000 (40cc)
0300-8| Silicone Oil #300 (80cc) 2000| Silicone Qil #2000 (40cc)
SIL | > a>A-)L#350 (80cc) SIL | &Y aV7 1 )L#3000 (40cc)
0350-8| Silicone Oil #350 (80cc) 3000| Silicone Oil #3000 (40cc)
SIL | 22U )L#400 (80cc) SIL | U 3> JL#4000 (40cc)
0400-8| Silicone Oil #400 (80cc) 4000| Silicone Qil #4000 (40cc)
SIL | ') a7 )L#450 (80cc) SIL | ') 3> 7 )L#5000 (40cc)
0450-8| Silicone Oil #450 (80cc) gvI—H 5000/ Silicone Oil #5000 (40cc)
SIL | &Y a>#A-)L#500 (80cc) | | for shocks. SIL | ¥ 3> A )L#6000 (40cc)
0500-8| Silicone Oil #500 (80cc) 6000| Silicone Oil #6000 (40cc)
SIL | Y74 JL#550 (80cc) SIL | ¥U 3> JL#7000 (40cc)
0550-8( Silicone Oil #550 (80cc) £1100 7000/ Silicone Oil #7000 (40cc)
SIL | > a7 )L#600 (80cc) SIL | ¥ 3274 )L#10000 (40cc)
0600-8| Silicone Oil #600 (80cc) 10000| Silicone Oil #10000 (40cc)
SIL | 2> )L#650 (80cc) SIL | ¥ 3> )L#15000 (40cc)
0650-8| Silicone Qil #650 (80cc) 15000| Silicone Qil #15000 (40cc)
SIL | &Y > )L#700 (80cc) SIL | &Y a7 )L#20000 (40cc)
0700-8| Silicone Oil #700 (80cc) 20000 Silicone Oil #20000 (40cc)
SIL | &Y a> A )L#750 (80cc) SIL | &Y a7 )L#30000 (40cc)
0750-8| Silicone Oil #750 (80cc) 30000| Silicone Oil #30000 (40cc)
SIL | > a>A-)L#800 (80cc) SIL | &) I )L#40000 (40cc)
0800-8| Silicone Oil #800 (80cc) 40000| Silicone Oil #40000 (40cc)
SIL | > a7 )L#850 (80cc) SIL | ¥V YA JL#50000 (40cc)
0850-8| Silicone Oil #850 (80cc) 50000| Silicone Oil #50000 (40cc)
SIL | &) >4 )L#60000 (40cc)
60000| Silicone Qil #60000 (40cc)
SIL | &Y 27 )L#100000 (40cc)
100000| Silicone Oil #100000 (40cc)

A

Description

VYA AIL SILICONE OIL

(Hik)

SIL

200000

% FOR JAPANESE MARKET ONLY.

VA E2
Part Names

Y A7 )L#200000 (40cc)
Silicone Oil #200000 (40cc)

SIL
300000

31 J>A )L#300000 (40cc)
Silicone Oil #300000 (40cc)

SIL
500000

Y Q7 )L#500000 (40cc)
Silicone Oil #500000 (40cc)

SIL

1000000

31 374 JL#1000000 (20cc)
Silicone Qil #1000000 (20cc)

S

Description

T7H
for diffs

KN
(Bi)

%1300

£600
T7H
for diffs.
800
%600

Parts Box SS

Size / 89x36x26mm  3pcs

ACAVE4 ES Y 7E il K=Y % ES Y 7E il
Part Names Description (Fe3k) Part Names Description (Fi1R)
Ew kw2 Z DX TR ICRE KYOSHO F+ > /\y ¥ S | 4+ X/ 250x410x360mm
80460 | pijt Box DX Good for storing tools 16000 876138| KyOSHO Carrying Bag S Size / 250x410x360mm 5500
1 X /1 542x300x397mm 876148 KYOSHO F+ > 7 /\y 7 M| - X /300x500x450mm 7500
Size / 542x300x397mm KYOSHO Carrying Bag M Size / 300x500x450mm
EwvhRy o X TENRICRE KYOSHO £+ YU > /X7 L | -+ X /350x550x540mm
80461 | pit Box Good for storing tools | 8800 | |87615B| KyOSHO Carrying Bag L~ | Size / 350x550x540mm | 8900
1 X | 420x240x330mm s7618 | KYOSHO FrUVIr=2(7797)| ¥+ X/ 320x560x220mm 4900
Size / 420x240x330mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
Y=Ly I X - X / 330x230x65mm KYOSHO F+ U Y77 —Z(L v R)| 4 X/ 320x560x220mm
80462 | 1601 Box Size / 330x230x65mm 1800 87619 | kyOSHO Carrying Case (Red) Size / 320x560x220mm 4200
K=Y Ry T Z L 4 X [ 410x264x43mm KYOSHO ZOR/\y & -+ X / 340x240x160mm
80463 | parts Box L Size / 410x264x43mm 1800 87823 | KYOSHO PROPO Bag Size / 340x240x160mm 3000
IK=YIRY T AM 1 X /232x122x32mm AKA YJLFHw 7 M(#) 343x610mm) | 5 X / 343x610mm
80464 | parts Box M Size / 232x122x32mm 550 | |AKA9B303 AKA MEDIUM CINCH SACK | Size / 343x610mm 900
JIR—=YIRyZ XS - X /120x83x25mm AKA XILFHy 4 L(# 508x762mm) |+ X / 508x762mm
80465 | parts Box S Size / 120x83x25mm 150 | [AKASB304| AA LARGE CINCH SACK | Size / 508x762mm 1000
80466 IN—YiRy 7 X SS - X /89x36x26mm 3 A 400

41



7 D I-I-c TRANSMITTER % FOR JAPANESE MARKET ONLY.

ACNE AP ¥ 7E fifi

Part Names Description (Biik)

Syncro KR-331 {5 (B 1)
Syncro KR-331 Receiver
Syncro Touch KT-432PT | 2.4GHz,4chxx{St
82136 Syncro Touch KT-432PT | 2.4GHz 4ch Transmitter 24000
TYFNRRIVIALT
Touch panel type
Syncro KR-431T L ¥—/\— | 2.4GHz4chZ {514
82137 Syncro KR-431T Receiver | 2.4GHz 4ch Transmitter 4000
KT-231P/KT-331P/KT-432P TR A4
for KT-231P/KT-331P/KT-432PT
P —iR KS-5031-09MW |&ERILI 51T &BF T
82273 | Servo KS-5031-09MW High Torque type with metal gears 6000
#—7R KS4031-06W
82274 | Servo KS4031-06W 5000

82135 5000

l \‘ ‘y 5._ IJ - BATTE RY % FOR JAPANESE MARKET ONLY.

=Y % AR e A

Part Names Description (Fetk)

R246 | YyALKT=-3000 T NMH V7= [ST777 | = w4 ILkSRINy T —
-8452S| MUSCLE POWER 3000 Ni-MH Battery / S Plug | Ni-MH Battery
R246 | Yy AIL/T=3600HV T2V NEMH Ry 7= | = w o JLKFRNNw T —

-8454 | MUSCLE POWER 3600HV Ni-MH Battery | Ni-MH Battery 4500
Gens ace LiPo 4000 A L=ty 7 (45C/7.4V)
GAB4201| GA-B-45C-4000-251P-HardCase-8 4800
I I/ 7 I\ IJ ‘y 7 ELECTRIC % FOR JAPANESE MARKET ONLY.

JAGRE 2 kN e E

Part Names Description (Fe3k)
P—FEX—%—MiNi 7SR | iy LRES —=

36207P Thermo Meter PLUS Noncontact digital thermometer 1 set 2800
KYOSHO Original IyYyAy KORENECER

Measures engine head temp.
Gens ace LiPo /ty7)-707945-(26 ) | £ER) | YR\ 7Y —F B ICER
Charger Safeguard 2-6S Battery Protector | Used when charging Li-Po battery.

GAC0100 3200

42



IR—Y %

rotey—

EN

K TE i

ACCESSORY

AV E 2

% FOR JAPANESE MARKET ONLY.

EN K E il

Part Names

Description

(HiiR)

Part Names

(HiiR)

Description

17008K| 27=ARN7Y7(8/757) 18N | 25d02mm 18k 757 180 36218 | ZY/\-EY PRI YR (VTR MI)| 5 -OfZRLREBRI VK | 0
Color Strap (S/Black) 18pcs | 2.5x102mm 18 pes. Black Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance
1701BK N7=ANZ7v T M/7Zv7) 18| 35x150mm 18A 7594 250 36218 | FYI\—Ey RV R (Y T2y MIJER)| 5V -0 R BERAT Y R 200
Color Strap (M/Black) 18pcs | 35x150mm 18 pcs. Black R | Shock Absorber Pits Holder W/Magnet/Red | Suitable Stand for shock maintenance
17028K| 27 -ARZ v 7 (L/77v7) 12\ | 40x200mm 124 F5v4 320 36228 | XYTFYARIY R O=547F(T797)| §I-R90F BELRT-LKT 20 MiE 1600
Color Strap (L/Black) 12pcs | 4.0x200mm 12 pcs. Black BK | Maintenance Stand Type Low (Black) | Shock Stand, with screw and magnet
1705 | AZ7=7YTFAF ¥y 7Y% (BA)] 63somm6A 77 500 86228 | XY7FYARI VR D=5 4T (L v R) | 25U KBBER-MRTRMGE | o
Color Antenna (white/6pcs) 03x450mm 6pcs. White R Maintenance Stand Type Low (Red) | Shack Stand, with screw and magnet
1706 | R7=7YT T KP £y TYE(BA)| ¢3x450mm 6L EEEVS 500 80823 |BigK2.0 Ev hYw KN 7Z v %[ # X /1200x600mm 4000
Color Antenna (FP/6pcs) 03x450mm 6pcs.  Fluorescent Pink BK | Big K 2.0 Pit Mat Black (61x122cm)| Size / 1200x600mm
1707 H7=TYT7FKY £y TYF(6A)| ¢axdsomm 6A  #tA IO 500 80823 | BigK2.0 £y k¥ v k L v K| ¥ X/1200x600mm 4000
Color Antenna (FY/6pcs) 03x450mm 6pcs.  Fluorescent Yellow R | Big K2.0 Pit Mat Red (61x122cm)| Size / 1200x600mm
1708 | A7=7 27T Ry v TVE (AN o3dsomm 4\ T57 500 96161 | ZYT 1T ITA K T2 ZBAYIA b 480
Color Antenna (Black/4pcs) | o3x450mm 4pcs. Black Setting Weight Weights for balance adjustment
1796BL ZIAZNY)AVF1—=T (TI=)| U — RiRERF 21— 7 700 961658 7L T —7 (40x2500mm) | RF+ OIS, HwmT—7 450
Spiral Silicone Tube (Blue) Code protection tube Aluminum Tape (40x2500mm) | Tape to repair/reinforce body
WHRPIREHO NS TV ERLE ECHRDEZE IC ® Fll
Protect the trouble for disconnectonlexposed ofead vire Most suitable for fixation of the wiring
ZNRAZIIY)AYFa—T | U—NRERTF1—7 Frk T L% (TR12) ZEH ZERBERY 7 2
17965G (RE=UT7L—) Code protection tube 700 96184 Waterproof Bag (TR12) For Receiver and Receiver battery 200
Spiral Silicone Tube WP REHO b5 T LA 96186 | 32> —7— (8x200mm/TA)| Xy’ A0BEZ AIV0BNERE [ 00
(Smoke Gray) Protect he trouble for iscomnection/exposed ofead vire Rubber Sealer (8x200mm/1pc) | Fillinthe gap of radio box to protect the dust

7/ \a l-/ }l/ APPAREL % FOR JAPANESE MARKET ONLY.

Description Description

e FE A
(BiR)

e FE A
(BiR)

K=Y |

K=Y |

Part Names Part Names

IT70v(KYOSHO OT/ &)

87962 | Apron (KYOSHO Logo/Black) 1600 88006L E\\(((t))sgl-?o/\lfe_anfyz/afcﬁgt 3‘.%(%33723 18000
B8001L | {5500 K Fade 20 T-4his (White) 2000 | [88006M) KYOSHO Hoavy Jacket 20 (W-Sze) 18000
88001M) KYOEHO K Fade 20 T-hit (Whiteh) 2000 | 880065 KYOSHO Hoavy Jacket 2.0 (5.526) 18000
B8001S| |\ 58HO K Fade 2.0 T-4nit (MiterS) 2000 | - |88006KL| KYBEE Hoavy Jacket 5.0 (XL-S1) 18000
BO001XL| Y DHO K Face 2.0 Tont (htehL) 2000 | | 88007L| iaco 2.0 Sweat Non haod Hed Laige 4800
B8002L | VSR K Fade 2.0 T-Shit (RedlD) 2000 | 188007M| o 70 St Nom-hoot Hed Medun 4800
88002M) K\/5SHO K Fade 2.0 T-ani (RadM) 2000 | |88007S| Ko .0 Swieat Nor-hood ed Sl 4800
880025 | |V OHO K Face 20 T-ahi (2adi) 2000 | |88007XL| 240 20 Soat Non heod Fed X Largs 4800
2800211 KYBERO K Fade 2.0 T-onirt (RedkL) 2000 | |88008L | [ Rac  Grcrs Short Siosve | 2000
B8003L| KR K Fade 2.0 T4t (Biacdl) 2000 | |s2008M| 1§ REC'R e shon iseve 2000
B8003M| KVOHO K Fade 2.0 7.0t BiackiM) 2000 | |88008S| § RESKK S Shors Siseve 2000
880035 | {060 K Fade 20 T-Shi (k) 2000 | |83008X| § Holic Grale nr Sleova | < 2000
SB009XL| (VDO K Face 2.0 Toni (o) 2000 | |asoost || GeclE Bnoe ShorrSioeve 2000
B8004L |  Fae 2.0 Sweat WiHood Aed Large 5000 | lse00m| 1§ IS S AL Soon Sieeve 2000
88004M| { Fhee 5.0 Sweat Wikiood Red Hedium 500 | 1280095 § S1e0'% Crole Short Sloave 2000
880045 ¢ Facle 2.0 Swoat WiHiood Red Smal I P S e 2000
BO004XL| ¢ Foge 2.0 Swaat Wiood Red X Large 5800

B8005L | K\ BERG Windoreaker 2.0 (LSRe) 9800

88005M| K\BERG Windbreater 2.0 (M-Sze) 9800

880055 | |VOSHO Windreater 2.0 (3-Srce] 9800

BB005KL| KYOSHIO Windoreater 20 (XL-S16) 9800

43




EXFybh - UDT -9y v— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

mE ma A¥ |k mE ma AB |k mE ma AB |hE
No. Parts Names Quantity| (%K) No. Parts Names Quantity| (%K) No. Parts Names Quantity| (%K)
C Coring. H  Fagearyonna (e S
111 | G Araoitriopg 1opes| 200 [1asEEN | 3 | 95 | 200 | [1-sasnnar | g T S e tope) 109 400
(o8 g HUSSAS L) 2o o | 8905 [ 400 | | 1-800010T| g D vy 10pcs] 400
1015 | £ Biro(er 5/10p00) 10pcs{ 150 | | ISSNA| \ s P o (aoceniny| 8PS | 400 | 15080121 | o g omae)10Pos| 400
116020 | £ i T e opey 10pes| 150 E Koo fraoged syt O01ST | g o araranae) | 895 | 400
146025 | £ i o 2r10pe) 10pcs| 150 | (1o e s 4pos [ 300 | | () 3,5 7
116030 | £ pirc 5 0r10pes) 10pcs| 150 | (VOB Lttt Pty (ot | 4905 | 300 | [1-812008H | B arromes " [100es| 250
16040 | £ e o1opes) 1opcs{ 150 | R L iy 4Pos 300 [1-stzn0si| B arropes)  [10Pos| 300
16050 | £ B T oreey topes| 150| | (mmmm 570t ST2805H  Bton Soron 2 6 0p) |10P°5| 400
16080 | £ i e or1opes) 10pcs| 150| | 1-su2so | L SR iy [1oves| 200 | [rstaaasH| g e [100es| 300
1070 | £ hirees o) epos | 150| | 1-s02s0s | gL S AEIIIN  [ropes| 200| - [rstaanen| g S O rremes " [100es| 300
1100 | £ Ao e 10.00p00) epos | 150| | 1-s02e0s | T g S AEIIIN  [romes| 200 | [rstaammn| g SR arromes " [100es| 300
B & 102812 | il Soramb rorionesy | [100Es] 200 | | 1staoton] B evtopes; | 10pcs{ 300
1-N2016 ;ut/(h;z(:ﬁ’;}oig? A 10pcs| 200 | | 1-503006 éf;\gclfeia(xg’,’;%lgf\) 10pcs| 200 | [1-813012H gui;]téirmﬁei),miéﬁ&gg) 10pcs| 300
182820 | e sy |10pos{ 200 | | r-soanos | g EERMIEION  iopes| 200 | |rstaotsi| o e T ory | 10pes 300
1-N3024 ,{ut’(,\m\g%%‘;’)g? A) 10pcs| 200| | 1-s03010 éf;écfeiﬁn(xfg/lgélg)\) 10pcs| 200 | [1-813018H gﬁf&ﬁ?ﬁﬁ@%iﬁéﬁg) 10pcs| 300
1-N4032 ,:u‘t"(,\:‘%g%géggw 10pcs| 200 | | 1-S03012 éf;;cfef;&(xf;,liélgm 10pes| 200 | [1-513022H ;ﬁ;%ﬁé&?ﬁfﬂ;@xggig)}\) 8pcs | 300
B A 1506015 | it Sovambcraopey | [100Es] 200 | 1102 B e ey | 5Pos [ 300
NSO s ooy | 5005 | 400 | | -500018 | i g EREIRIMIIN L1opes| 200 [rstanssH | g S ey [ spos | 300
B s 180025 | g g anores . [10ves| 200 | [rstasasn| g e " [10pes| 300
N2SSON | 018 ooy Mo ooy | 8909 200 | | 1503000 | kST EREIRI N ropos| 200 | [ 15140108 | B or mm(bionnainioriopa) |10PCS] 300
NBOBON | S o apey " | spos [ 200 [ 1-s0ao0e | il SR SOTIIN  Lropes| 200 | 1ot g e | 8pos [ 300
FNBOIN | s Koo ooy | 8pes | 200 | [ 150410 | it S EERENSIO SN Jropos| 200 | {1-514018H| o or rmibimeniarsranns) | 5055 | 300
FNIOSSN | s £y oo (o) | 80es | 200 | [ 1-sodors |t SR ERERIST IS Jropos| 200 | {-staoten| o G e N arannn | 50eS | 300
O R onna 150020 | g onopes, | [10ves| 200 | [rstaozon| g R e ey | 5905 | 300
I e e ke | 005 500 | | (D gt ST E 022N B e ey | 5005 | 300
S b e rmmurs | 5005 | 300 [rsmsre | 2ot o [10pcs{200| | (mmmmm 7772 2 2o
TSR s yon ooy | 5005 | 300 | [rstzssre | 125 SR EARIIEOE O L1oves| 200 | (1t | g ey | 90 | 500
RTINS o s oSy | 5905 | 300 | [t | 0 g roneny [100s| 200 | (1| 4 ey | 905 | 500
A e | 005 | 300 | [rstmosre | TR SR SRS o) [1oves| 200 | 1o 4 e | s | 500
HIBHIAR o) Mmoo | 5975 | 300 || SI000Te | e ey [10pcs| 200 | [1stamsit| Bt A o) | 8005 | 500
HOHOAS e s oy | 505 | 300 | [t | 0 g [10ves| 200 | [rsiaotn | 4 Tomeon | s | 500
0 Fagin 1SI0018TP| TF 55 sevemuantoriopes) | | 1005|200 | |1ttt B )| 8955 | 500
FNSTE | o Fionged 10pon - [100es| 200 | [rstmtere | 125 7eE EAINEIS O Htopes| 200 (11501 | o cnenioimrtiac sons | 59 | 590
NS | e Fomaed (1opo " |10pos] 200 | [ rsisoare | (2SR SRR 1opes| 200 | [rstanat| oA | 4pcs | 500
8 | mvuanay| 8005 | 300 | [ rsotote | TE g e oy [10pos| 200 | [ stammir| g 20D (2 2 0o s | 700
TR | s Poreed (e Rodpeg)| 8905 | 900 | [ 1soarste| T Peb S SO Tropos| 200 | {stanat| B Sttt iemires )| 4075 | 600
0 Ao e nut 15040277 1F 5r's bevemuinacriopes) || 109|200
A 1 oy | 4905 | 500
HUOSEAR ik ) s (ontiomPeinny | 4905 | 500

44




EX<Fybh DT -Tvv—(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE R M [XEf RE ‘ B K [KEf RE ‘ B AH K
No. Parts Names Quantity| (k) No. Parts Names Quantity| (ftk) No. Parts Names Quantity| (ftk)
FryvTER Dm\mmm PIANYIZIER D\m\mm f&‘_/h‘%’\‘yﬁlt‘l
Cap Screw Flat Head Hex Screw Titanium Flat Head Hex Screw
52208 | Gt Somz ity | 08| 200 1S venopes|109°s] 200 | st ot | 95 | 500
52810 | G Sromzoctospen | 08| 200| [ e  venopen| 09| 200 | st o | 95 | 500
22012 G S izt | e8| 200| - [vsamos| o anones)[105es| 300 | st ator | 5PCS | 500
52618 | Gt Smmiitoingpes | e8| 200| - [vsomom| 1 nanones)[105es| 300 | | sssorant| G ator | 8PS | 500
52006 | G Scrominerapen | 8| 200 [ anopas) 100 200 | st oot | 9°s | 500
5208 | Gt Srominaispen | 8| 200 [rsmmon| £t nanionose 1005 200 | | rssent| e )| 0S| 850
2010 | G Sromiiogpy || 200| [ p oz 10908 200 | st B e | 905 | 650
2012 | G Sy | 08| 200|150 S e oershopes | 10Pes{ 300 | | 1u01sHT| G st | 5PS | 750
52015 | G Sromiiatney | o8| 200| [ F oo 1005 200 | | rsoT| )| 905 | 700
1-523018 (—'fag Sjc?;vtv(i/lg\ffé;p?c/s‘r;)\) Spes | 200 1-533018H ga?:e;(’\sllcsr:\l]v?l-)ig);l\j:i%;é/q]Ogé)) 10pcs| 300 m 'z_tjn:: Zatggizi\/sgﬁiping Screw
5200 | Gt Sromincnipy | 8| 200 || e eanopes) 1008 400 | st £ it 109 400
2022 | S S ey | e8| 200 | [vsosoon| 0TS enmacionopes | 10PeS| 400 | st g o 1095|400
5205 | Gt Sromioniey | 8| 200| s ez 1005 400 | st £ ettty 109°5] 400
52000 | Gt Sromincopty | 8| 200| S| ft S e 10055 400 | st g st | s | 400
52095 | G Srominanpes | 08| 200| S| aias) | 9 400 | s £ | 925 | 800
520010 o & nanspiey | e8| 200 [vsssoan | B ez | 5765 400 ot g ey | eS| 800
Qo 2 G S FSMIZSH| 1 oad SoromHenoczapas) | 5P| 400 | ISHOBTPT| 1 e s | 40 | 00
1-523006F g;;)/sz;:vimig%;:g:;/g)/cz\) 5pes | 400 m I?IL: geZdKQSZIZI':pT)ing Screw @mmmmm I?K_o/:ngi\lead Screw
S0 | enbbangeapen | P2 | 400 | 1T |2 vdr0pos)[10Pes| 200 | | sazmne | s C S e [10pcs| 200
S0 | s amaibangeaen | P2 | 400 | 1T |20 Gvtopes [10pes| 200 | | ez | S o) [10Pes| 200
HSA0F| G Ceren O angecispeny | % | 400 | | HSTe |10 e aopes)[10pes| 200 | sa20ts | o G LR e [10pes| 200
Dﬂl\mmmm ::lea? ::a(d Screw 1-832612TP Isz: I-Ibe;;i(g/cl:iﬁz(l\/]l:élpzﬁ())pcs) 10pcs| 200 1-842625 gSniéé!i(%féQS%Lcs) 10pcs| 200
59206 | 1o SerowMbopos |100e8 200 | [rsamoste| 1 BT ey 109°5] 200 | | 1542890 | 2o el opos) |109°5] 200
592608 | 1o Serow oxiopes) |100e8 200 | [rsaoste| 2 LT oy 109s] 200 | | 154008 | oGS e ey [100cs] 200
92612 | it e Saremu bxr3opes) 10965 200 | [0 |38 2 g 1055|200 | | 1543012 | A Smiaiziopes) [109es] 200
1-833006 ga? :;?é’\gfr):e?/v/(:w%i\g/wpcs) 10pcs| 200 1-833012TP IEEIZ ii(ﬁ(l\élg);l/%l\il;>91]2\/)10pcs) 10pcs| 200 m ;_o,:rfj :!;;I/ Si:f‘l?;pping Screw
5908 | 1o SerowMriopos) |100e8 200 | [rsaste| g5 7 LT O oy [100cs] 200 | | rsemonte| 5ol gy [1095] 200
900 | 1o oad Serowtia0nopes) |100e8 200 | [rsamere| 5 e AT O oy 1005|200 | e 5oLt oapos) |109°5] 200
9012 | i e SoremMamihopes) |10905] 200 | [vsorste |38 2 e[ 105es{ 200 | | 1540081 15 o S mivebpes) [199°5| 200
HS9014 | it end ScrewMamtainopes) |10905] 200 | s |38 2 opes [ 105es| 200 1540121 15 o Sromivii20pes)[19PS| 200
59016 | i ioad Serowtinagnopes) 10008 200 | [1504asTP| 15 7 n 2T oy [1095] 200 | | S4STP| 15 i Scrm(uantidpos) |199°5] 200
1-533018 zza? }-lli;id(’\ggr);lv?l{lllszi\s)/10pcs) 10pcs| 200 Dmmmm 'I?'i_tjn\i/u: z;‘ﬁead Screw
500 | i oad Serowtvinaonones) 1008 200 | [T e o) 1093 400
54008 | P oad Seremianiiopos |10065] 200 | | vsa010| £t o 105 400
SO0 | 1o SerowtMionones) 1905 200 | [T e [109cs| 400
FSUOT2 | i oad Serowaanopes) 10008 200 | [T gt e | o0cs | 400
SHOTS | i ioad ScrowMiiSnopes) |100e8 200 | [rsmaneT| A g | o0cs | 600
U018 | i head Serem(antainopes) |10965] 200 | |30 | e et | 80 | 00
594020 | 1 ong Seram(Manzonopes) |10065] 200 | | vsaaotst| e e | S | 00
1-534020T ;jl;a?Hle:‘;aZ\é’(\:/rl:v;((%(t)al)rfi?m$M\:x/2‘(‘J./i\p)cs) 4pcs | 600

45




EXFyh-UYT Ty +— (3) Screw, Nut, Ring, Washer (3)

% FOR JAPANESE MARKET ONLY.

RE Lk AH [hE( RE Lk B KES e B e
No. Parts Names Quantity| (%K) No. Parts Names Quantity| (%K) ! Parts Names Quantity| (%K)
Ty hEX Ty vy— @ PN
L Set Screw @ Washer Shim

v hEZX(M3x3/T0A) 7 vy —(M2x6x0.4/10A) 6x8mm¥ At v ~(0.1/0.2/0.3/%10)

1-853003 | 5ot Screw(M3x3/10pcs) 10pcs| 200 | | 1-W200604 | \y/aqher(M2x6x0.4/10pcs) 10pcs| 200 96046 | 6ygmm Shim Set(0.1/0.2/0.3/10pcs) | 10PCS| 450
£y hEZX(M3x4/10A) Ty v —(M2.6x7x0.5/10A) 3x6mm¥ At v ~(0.1/0.2/0.3/£10)

1-853004 | 5ot Screw(M3x4/10pcs) 10pcs| 200 | | 1-W260705 | \ya5her(M2.6x7x0.5/10pcs) 10pcs| 200 96641 | 3y5mm Shim Set(0.1/0.2/0.3/10pcs) | 10PCS| 450
£y hEZX(M3x5/T0A) 7w v —(M3x7x0.5/T0A) 4x6mmy Lt v +(0.1/0.2/0.3/%10)

1-853005 | gt Screw(M3x5/10pcs) 10pes| 200 | |1-W300705 | \y/agher(M3x7x0.5/10pcs) 10pcs| 200 96642 | 4x6mm Shim Set(0.1/0.2/0.3/10pcs) | 1OPS| 450
£y hEZX(M3x6/T0A) 7w v —(M3x8x0.5/T0A) 5x7mm¥ At v ~(0.1/0.2/0.3/%10)

1-853006 Set Screw(M3x6/10pcs) 10pcs| 200 1-W300805 Washer(M3x8x0.5/10pcs) 10pcs| 200 96643 5x7mm Shim Set(0.1/0.2/0.3/10pcs) 10pcs| 450
£y hEZX(M3x8/10A) 7wy —(M3x9x1.0/T0A) 8x10mm¥ Lt v ~(0.1/0.2/0.3/%&10)

1-853008 Set Screw(M3x8/10pcs) 10pcs| 300 1-W300910 Washer(M3x9x1.0/10pcs) 10pcs| 400 96644 8x10mm Shim Set(0.1/0.2/0.3/10pcs) 10pcs| 450
£y hEZX(M3x10/10A) 7y v —(M3x10x1/T0A) 11x14mm¥ At v +(0.1/0.2/0.3/%&10)

1-853010 | 5ot Screw(M3x10/10pcs) 10pcs| 200 | | 1-W301010 | \yagher(M3x10x1/10pcs) 10pcs| 400 96645 | {1x14mm Shim Set(0.1/0.2/0.3/10pcs) | 1OPS| 450
£y hEZX(M3x12/10A) 7w v —(M4x10x0.5/10A) 12x15mm¥ Lty MO.1E/0.2E/&4N)

1-853012 | gt Screw(M3x12/10pcs) 10pcs| 200 | | 1-WAD1005 | \yagher(Max10x0.5/10pcs) 10pcs| 400 96646 | 12x15mm Shim Set(0.1/0.2/4pcs) | 4PeS | 450
£y hEZX(M3x14/5A) 7w ¥y —(M4x10x0.8/10A) 10x12mm¥ At v ~(0.1/0.2)&4A

1-853014 Set Screw(M3x14/5pcs) 5pcs | 200 1-W401008 Washer(M4x10x0.8/10pcs) 10pcs| 200 96647 10x12mm Shim Set(0.1/0.2)4pcs 4pcs | 300
£y RER(M3x18/5A) 7Y <7 —(M5x12x0.8/10) 5x12x0.15mm> LA (10A)

1-853018 Set Screw(M3x18/5pcs) 5pcs | 200 1-W501208 Washer(M5x12x0.8/10pcs) 10pcs| 200 96648 5x12x0.15mm Shim(10pcs) 10pcs| 350
£ v kER(M3x20/5A) 7% S v —(M7x11x0.5/5) 13x16x0.15 mm< 4 SUS (10A)

1-853020 | 5ot Screw(M3x20/5pcs) Spes | 250 | | 1WT0T105 | \yasher(M7x11x0.5/5pcs) 5pes | 200 96772 | 13x16x0.15mm Shim SUS 10pcs| 450
v hERA(M3x25/5A) 7y v —(M7x11x1.0/5A) 8x12x0.2mm> s (5 )

1-853025 | 5ot Screw(M3x25/5pcs) 5pos | 300 | | 1-W701110| \yasher(M7x11x1.0/5pcs) 5pes | 200 96773 | gx12x0.2mm Shim(5pcs) 5pes | 200
Ty hEZX(M4x4/T10A) @ A7V T Ty v — 5x20x0.2mm<¥ Is(5A)

1-854004 Set Screw(M4x4/10pcs) 10pes| 200 Spring Washer 96774 | 5x20x0.2mm Shim(5pcs) 5pes | 300
Ty hEZX(M4x8/T0A) 7y Y+ —(M3x6x1.5) 27U V7 (10A) 4x10x0.15mm A(1T0A)

1-854008 Set Screw(M4x8/10pcs) 10pcs| 200 1-W3006158 Washer(Spring/M3x6x1.5/10pcs) 10pcs| 200 96775 4x10x0.15mm Shim(10pcs) 10pcs| 300
v NEZ(M4x10/6A) 12x18x0.15mm=< Ls(10A)

1-854010 | ot Screw(Mdx10/6pcs) 6pes | 200 96946 | 42x18x0.15mm Shim(10pcs) 10pcs| 300
Yy FEZX(M4x12/10A) ¥ Lty ~(16x18x0.2mm/10A)

1-854012 | gt Screw(Mdx12/10pcs) 10pcs| 200 96947 | Shim Set(15x18x0.2mm/10pcs) | 1OPos| 300
v hEZX(M4x20/5A)

1-854020 | gy Screw(M4x20/5pcs) 5pes | 250
v hEZX(M5x4/5A)

1-855004 | g Screw(M5x4/5pcs) 5pcs | 250
v hEZX(M5x40/5A)

1-855040 | gt Screw(M5x40/5pcs) 5pcs | 300

46




*RAMMAIKIE2019F7B1HEREDHD T, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBANPIN=") AT a2 IN—=") DEATE

XINSOBAFEIBEERIICRSETWIEEERT
O REIHUED BUTUESIBATHEART /=Y P AT V=Y ZEA
U TTEBDICETENTEERY,
ON—VIERIETEEBAL WM BETHRVWEGRE. RBEA YT
VIay T THBATEIIENTEEXT,
OFEmD CHBAICIEL TRERAE () & ERRICEEFHRIHETT,
XBXHWHEICE D REFERPRED ETOTTEDOEXEAEEICTIERECLIWL,
XBBIFEARIE RPAREZCIIRBEEEEEX LOBRICED, Bn3BaNTEN
FITDTHOSNUHTTELEZN,

1.FTRBETERDHLLIES L,

T BELDOBIEN. COEBREBBEVNKRD WKW BIEICSEKECLEV SHFED/\—YDIEEH
HNISEIBATEE T, ZORICHEI /B ERBRZE 2 RIFEICHRDEBANZAL—XIIEDET,

7

BIETSHEBO/NN =YD eF xRN B ETH RBOTAY 4 VI —VERE MBI NIEZFDH TEXTEEXT,

TAY S VIR—YVEEBIE. CHLED/N—YDRBVPHESZEEREICTEXLTLLEIVW. EEERBEREZHEIIA VLW EITNh
BB TIBEROCBEN BIEICHBEITLED,

M—ERER>TWERWBEHSEVWET,

A: BURERAE TRER B: BIEETRELRN—Y%Z C: 2EXH5#3~4HT
N=YVDRELHEZ EXULREZXILS, BEFROZEHED. BIEIC
#2935, BEIFTLET,
. A0V
%ﬁ&{%gyﬁf 2 /\E'—“/IEEE
RIS ZD
A7V H—H
HENTY,
\. J

2.BEICTTIIBRWERIE RosETcREISEERSTHBATEEY,

BIEICTHRBWERIE RER—LR—IDSERUIAKLIEE L,

4 N\
19—y FTREICALAD
http://rc.kyosho.com E
15 —%y N THRUABDBAIFIEE (RITL IV hI—R,
REIZIAN) M SEBBOVEFETOTTRIAEE W,
\. J

REHEH
T243-0021 #F/IREAHRAE3050 BATYI X415 7—TF

OLEVWSHIF1I——HKEET
BT 046-229-4115 SR : B~2R #HSA%E<) 13:00~18:00



The service mentioned below is available only for Japanese market.

130 BIEETRRLAOBHVA LA

HZTlDh, BELTATEFELWHBVWERESIVWE LS, THBAW LW

ﬁﬁmf’iﬁ.ti\ /?\ﬁﬁj— -U- 7|‘Eu)\:|:/\j:D\FFﬁ\/\AtJ:<7L«.é\/\o

,'?\Pﬁl H—HRAEANEEVWEGEORIE. BEFEWZ<HN., TEOEBWEEREK
ICHRBEIFZ CEEADDZ, 77V I AXRIFEETEED <EE W,

E‘Tﬁ’\d)BFn'ilb\AﬁﬁE — R —Y—HHRE,

RBICEBEVWGE ORI, TREI—T—HEREICTERE LS,
BEWEE DRI 3‘0?75 CEmYIEL /BURE RS CAED S X i/ BIEGREO -V, TEES, &im
(F—No)ZzRHWB R E, BENEFKMICEMSELLE W,

szcosmnatir: 040-229-41 15 =sscosmuatipi~am@nsn%R)13:00~1800,
FAX Tl 24B BRIV A EOBRE L TEN £ T, AL, BEE
Faxcosmnati: 046-229-4032 uﬁétﬁé%ﬁb%V)i%ﬁ%ﬁﬂﬂgjﬁﬂé(ﬁ%—ﬁﬂ%ﬁﬁﬂ :
BETORBMLAtR : T243-0021 #E/IE BEARM MHE3050 ERFIARXA VT T—TF
REkst 1 ——HER=ESE

............................................................................................ T PPN

HRWS AR

BEWEEEIKIE FAXEIFEMETREIEDLIEEIW BIEAEE. RE TR DOIZEEBIETEEZXT,
HXDZHIE BEVWEEAKOIE—ZRE LTSI,

[ = No.34107 EEEE 4>~ 77—/ GT2 VE RACE SPEC readyset )
54 LWERE THEA
CHAMS ®= = = ) #A\ # A H
>{EH X—H—2% AR - T—5—
wARpIN RO IVyy
UAHF
s R/CIE # 2
5 T -
A #iE
i 2
CHED =
s | BEE ( ) FAX ( )
THOEBIC | e
AR | BA ( ) FAX ( )
| B~ 2R (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.cmerm )
f - N\
EEWEE A 8/ mEsmao~— B e BaES (F—No) EBLSHRE BB BENICTRALLEE L,
\ J

KRERARHE TR BEROBEABROREICHEANTED T, BERLDO, EXRUBHVWEEZBEU THAD A BBROBABRICOEXL TR (1)~Q)DHEEZRE|UTTEZE ICRY
U DRATRI2L2BCEEHBDERA. (NBEROFMOEFEEZRIIER, QFERICEDEMTHEREZI BT, Q)T —EXADRBDIHEHDOETLICHTYT 2155,

FCC CAUTION RERA =t

© Sf;zgzm’y”t‘ﬁ:'Sgi‘)‘/"r’;:g;yble T243-0021 #5%)|IREABFE080 BA 7 X kXA > 5 T—7F
wan RER—LNR—Y for compliance void the user’s @1 — ' —HAEEEEF 046-229-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com Authority to operate the equipment. [z 5 \,\A‘@' == HEN%HE(*RZ_\ B % K,% < )1 3:00~18 : 00

s2231907-1  PRINTED IN CHINA




	P001 INF GT2 VE RS KT-331P MM_out
	P002 INF GT2 VE RS KT-331P MM_out
	P003 INF GT2 VE RS KT-331P MM_out
	P004 INF GT2 VE RS KT-331P MM_out
	P005 INF GT2 VE RS KT-331P MM_out
	P006 INF GT2 VE RS KT-331P MM_out
	P007 INF GT2 VE RS KT-331P MM_out
	P008 INF GT2 VE RS KT-331P MM_out
	P009 INF GT2 VE RS KT-331P MM_out
	P010 INF GT2 VE RS KT-331P MM_out
	P011 INF GT2 VE RS KT-331P MM_out
	P012 INF GT2 VE RS KT-331P MM_out
	P013 INF GT2 VE RS KT-331P MM_out
	P014 INF GT2 VE RS KT-331P MM_out
	P015 INF GT2 VE RS KT-331P MM_out
	P016 INF GT2 VE RS KT-331P MM_out
	P017 INF GT2 VE RS KT-331P MM_out
	P018 INF GT2 VE RS KT-331P MM_out
	P019 INF GT2 VE RS KT-331P MM_out
	P020 INF GT2 VE RS KT-331P MM_out
	P021 INF GT2 VE RS KT-331P MM_out
	P022 INF GT2 VE RS KT-331P MM_out
	P023 INF GT2 VE RS KT-331P MM_out
	P024 INF GT2 VE RS KT-331P MM_out
	P025 INF GT2 VE RS KT-331P MM_out
	P026 INF GT2 VE RS KT-331P MM_out
	P027 INF GT2 VE RS KT-331P MM_out
	P028 INF GT2 VE RS KT-331P MM_out
	P029 INF GT2 VE RS KT-331P MM_out
	P030 INF GT2 VE RS KT-331P MM_out
	P031 INF GT2 VE RS KT-331P MM EX_out
	P032 INF GT2 VE RS KT-331P MM EX_out
	P033 INF GT2 VE RS KT-331P MM EX_out
	P034 INF GT2 VE RS KT-331P MM EX_out
	P035 INF GT2 VE RS KT-331P MM EX_out
	P036 INF GT2 VE RS KT-331P MM EX_out
	P037 INF GT2 VE RS KT-331P MM SP_out
	P038 INF GT2 VE RS KT-331P MM SP_out
	P039 INF GT2 VE RS KT-331P MM OP_out
	P040 INF GT2 VE RS KT-331P MM OP_out
	P041 INF GT2 VE RS KT-331P MM OP_out
	P042 INF GT2 VE RS KT-331P MM OP_out
	P043 INF GT2 VE RS KT-331P MM OP_out
	P044 INF GT2 VE RS KT-331P MM S,N,R,W_out
	P045 INF GT2 VE RS KT-331P MM S,N,R,W_out
	P046 INF GT2 VE RS KT-331P MM S,N,R,W_out
	P047 kounyuu_out
	P048 FAX_out

